saronas. FCC RF Test Report

Report No. : FR4D1004B

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
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Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.153 47.14 -18.68 65.82 36.60 0.12 10.42 QP
2 0.153 32.14 -23.68 55.82 21.60 0.12 10.42 Average
3%  0.186 51.84 -12.36 £4.20 41.30 0.13 10.41
4 0.186 35.44 -18.76 54.20 24.90 0.13 10.41 Average
5 0.221 40.96 -21.83 62.79 30.51 0.06 10.39
& 0.221 27.26 -25.53 52.79 16.81 0.06 10.39 Average
7 0.431 32.72 -24.52 57.24 22.60 —0.14 10.26 QF
8 0.431 28.72 -18.52 47.24 18.60 —0.14 10.26 Average
9 2.608 34.37 -21.63 56.00 24.50 -0.20 10.07
10 2.608 27.37 -18.63 46.00 17.50 —0.20 10.07 Average
11 17.755 35.51 —24.49 £0.00 24.50 —0.28 11.2
12 17.755 29.81 -20.19 50.00 18.80 =—0.28 11.29 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc.(Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158




seanron Las. FCC RF Test Report Report No. : FR4D1004B

Appendix C Radiated Spurious Emission Test Data

Relative Humidity : | 51~53%

Test Engineer : Koi Ji
Temperature : 21.2~22.5°C
Radiated Spurious Emission Test Modes
Mode Band éa:g ‘ Antenna ‘ Modulation Channel | Frequency gg:: RU | Remark
Mode 1 U-NII-1 5.15-5.25 0+1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 0+1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 0+1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-2A 5.25-5.35 0+1 802.11a 52 5260 6Mbps - -
Mode5 | U-NII-2A | 5.25-5.35 0+1 802.11a 60 5300 6Mbps - -
Mode 6 | U-NII-2A | 5.25-5.35 0+1 802.11a 64 5320 6Mbps | - -
Mode 7 U-NII-2C | 5.47-5.725 0+1 802.11a 100 5500 6Mbps - -
Mode 8 = U-NII-2C | 5.47-5.725 0+1 802.11a 116 5580 6Mbps | - -
Mode 9 = U-NII-2C | 5.47-5.725 0+1 802.11a 140 5700 6Mbps | - -
Mode 10 U-NII-1 5.15-5.25 0+1 802.11ax HE20 36 5180 MCSO0 - -
Mode 11 U-NII-1 5.15-5.25 0+1 802.11ax HE20 44 5220 MCSO0 - -
Mode 12 U-NII-1 5.15-5.25 0+1 802.11ax HE20 48 5240 MCSO0 - -
Mode 13 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 52 5260 MCSO0 - -
Mode 14 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 60 5300 MCSO0 - -
Mode 15 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 64 5320 MCSO0 - -
Mode 16 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 100 5500 MCSO0 - -
Mode 17 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 116 5580 MCSO0 - -
Mode 18 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 140 5700 MCSO0 - -
Mode 19 U-NII-1 5.15-5.25 0+1 802.11ax HE40 38 5190 MCSO0 - -
Mode 20 U-NII-1 5.15-5.25 0+1 802.11ax HE40 46 5230 MCSO0 - -
Mode 21 | U-NII-2A 5.25-5.35 0+1 802.11ax HE40 54 5270 MCSO0 - -
Mode 22 | U-NII-2A 5.25-5.35 0+1 802.11ax HE40 62 5310 MCSO0 - -
Mode 23 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 - -
Mode 24 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 110 5550 MCSO0 - -
Mode 25 | U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 134 5670 MCSO0 - -
Mode 26 U-NII-1 5.15-5.25 0+1 802.11n HT20 36 5180 MCSO0 - -
Mode 27 U-NII-1 5.15-5.25 0+1 802.11n HT20 44 5220 MCSO0 - -
Mode 28 U-NII-1 5.15-5.25 0+1 802.11n HT20 48 5240 MCSO0 - -
Mode 29 | U-NII-2A 5.25-5.35 0+1 802.11n HT20 52 5260 MCSO0 - -
Mode 30 | U-NII-2A 5.25-5.35 0+1 802.11n HT20 60 5300 MCSO0 - -
Mode 31 | U-NII-2A 5.25-5.35 0+1 802.11n HT20 64 5320 MCSO0 - -
Mode 32 | U-NII-2C | 5.47-5.725 0+1 802.11n HT20 100 5500 MCSO0 - -
Mode 33 | U-NII-2C | 5.47-5.725 0+1 802.11n HT20 116 5580 MCSO0 - -
Mode 34 | U-NII-2C | 5.47-5.725 0+1 802.11n HT20 140 5700 MCSO0 - -
Mode 35 U-NII-1 5.15-5.25 0+1 802.11n HT40 38 5190 MCSO0 - -
Mode 36 U-NII-1 5.15-5.25 0+1 802.11n HT40 46 5230 MCSO0 - -
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Mode 37 | U-NII-2A | 5.25-5.35 0+1 802.11n HT40 54 5270 MCSO0 - -
Mode 38 | U-NII-2A | 5.25-5.35 0+1 802.11n HT40 62 5310 MCSO0 - -
Mode 39 | U-NII-2C | 5.47-5.725 0+1 802.11n HT40 102 5510 MCSO0 - -
Mode 40 | U-NII-2C | 5.47-5.725 0+1 802.11n HT40 110 5550 MCSO0 - -
Mode 41 | U-NII-2C | 5.47-5.725 0+1 802.11n HT40 134 5670 MCSO0 - -
Mode 42 U-NII-3 5.725-5.85 0+1 802.11a 149 5745 6Mbps - -
Mode 43 U-NII-3 5.725-5.85 0+1 802.11a 157 5785 6Mbps - -
Mode 44 U-NII-3 5.725-5.85 0+1 802.11a 165 5825 6Mbps - -
Mode 45 U-NII-3 5.725-5.85 0+1 802.11ax HE20 149 5745 MCSO0 - -
Mode 46 U-NII-3 5.725-5.85 0+1 802.11ax HE20 157 5785 MCSO0 - -
Mode 47 U-NII-3 5.725-5.85 0+1 802.11ax HE20 165 5825 MCSO0 - -
Mode 48 U-NII-3 5.725-5.85 0+1 802.11ax HE40 151 5755 MCSO0 - -
Mode 49 U-NII-3 5.725-5.85 0+1 802.11ax HE40 159 5795 MCSO0 - -
Mode 50 U-NII-3 5.725-5.85 0+1 802.11n HT20 149 5745 MCSO0 - -
Mode 51 U-NII-3 5.725-5.85 0+1 802.11n HT20 157 5785 MCSO0 - -
Mode 52 U-NII-3 5.725-5.85 0+1 802.11n HT20 165 5825 MCSO0 - -
Mode 53 U-NII-3 5.725-5.85 0+1 802.11n HT40 151 5755 MCSO0 - -
Mode 54 U-NII-3 5.725-5.85 0+1 802.11n HT40 159 5795 MCSO0 - -
Mode 55 | U-NII-2C 5.47-5.85 0+1 802.11a 144 5720 6Mbps - -
Mode 56 | U-NII-2C 5.47-5.85 0+1 802.11ax HE20 144 5720 MCSO0 - -
Mode 57 | U-NII-2C | 5.47-5.85 0+1 802.11n HT20 144 5720 MCSO0 - -
Mode 58 | U-NII-2C | 5.47-5.85 0+1 802.11ax HE40 142 5710 MCSO0 - -
Mode 59 | U-NII-2C = 5.47-5.85 0+1 802.11n HT40 142 5710 MCSO0 - -
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Summary of each worse mode

Mode Modulation Ch. (',:\;ﬁg) (dE?(/e/Im) (dIE:Iun;I/I/tm) M(?jré;)m Pol. Z?/Zk Result | Remark
1 802.11a 36 | 5147.95 50.91 54.00 -3.09 H  AVERAGE Pass | Band Edge
1 802.11a 36 | 15540.00 48.31 54.00 -5.69 H | AVERAGE | Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 15660.00 50.09 54.00 -3.91 H | AVERAGE | Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 15720.00 49.83 54.00 -4.17 H | AVERAGE | Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 15780.00 50.55 54.00 -3.45 H  AVERAGE | Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 15900.00 47.75 54.00 -6.25 V | AVERAGE @ Pass Harmonic
6 802.11a 64 | 5350.00 50.73 54.00 -3.27 V | AVERAGE | Pass | Band Edge
6 802.11a 64 | 15960.00 50.52 54.00 -3.48 V | AVERAGE | Pass Harmonic
7 802.11a 100 = 5465.93 64.36 68.20 -3.84 \Y, PEAK Pass | Band Edge
7 802.11a 100 | 16500.00 64.67 68.20 -3.53 \Y, PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 @ 16740.00 60.45 68.20 -7.75 \Y, PEAK Pass Harmonic
9 802.11a 140 | 5728.88 63.99 68.20 -4.21 \Y, PEAK Pass | Band Edge
9 802.11a 140 | 11400.00 43.41 54.00 -10.59 H  AVERAGE Pass Harmonic
10 | 802.11ax HE20 @36 | 5147.25 50.39 54.00 -3.61 V | AVERAGE | Pass | Band Edge
10 | 802.11ax HE20 @ 36 | 15540.00 44.35 54.00 -9.65 V | AVERAGE | Pass Harmonic
11 802.11ax HE20 44 - - - - - - - Band Edge
11 802.11ax HE20 | 44 | 15660.00 44.68 54.00 -9.32 V | AVERAGE | Pass Harmonic
12 | 802.11ax HE20 | 48 - - - - - - - Band Edge
12 | 802.11ax HE20 | 48 | 15720.00 47.32 54.00 -6.68 V | AVERAGE | Pass Harmonic
13 | 802.11ax HE20 | 52 - - - - - - - Band Edge
13 | 802.11ax HE20 @ 52 | 15780.00 48.83 54.00 -5.17 V | AVERAGE | Pass Harmonic
14 802.11ax HE20 = 60 - - - - - - - Band Edge
14 | 802.11ax HE20 | 60 | 15900.00 46.92 54.00 -7.08 H  AVERAGE | Pass Harmonic
15 | 802.11ax HE20 64 | 5350.15 48.12 54.00 -5.88 V | AVERAGE | Pass | Band Edge
15 | 802.11ax HE20 | 64 | 15960.00 49.72 54.00 -4.28 V | AVERAGE @ Pass Harmonic
16 | 802.1lax HE20 100 | 5460.00 48.38 54.00 -5.62 V | AVERAGE | Pass | Band Edge
16 | 802.11ax HE20 | 100 | 16500.00 59.36 68.20 -8.84 \Y, PEAK Pass Harmonic
17 | 802.11ax HE20 | 116 - - - - - - - Band Edge
17 | 802.11ax HE20 | 116 | 16740.00 59.14 68.20 -9.06 \Y, PEAK Pass Harmonic
18 | 802.11lax HE20 140 | 5725.20 63.74 68.20 -4.46 \Y, PEAK Pass | Band Edge
18 | 802.11ax HE20 | 140 11400.00 43.21 54.00 -10.79 V | AVERAGE @ Pass Harmonic
19 | 802.11lax HE40 38 | 5150.00 49.82 54.00 -4.18 V | AVERAGE @ Pass @ Band Edge
19 | 802.11ax HE40 | 38 | 10380.00 45.93 68.20 -22.27 H PEAK Pass Harmonic
20 | 802.11ax HE40 | 46 - - - - - - - Band Edge
20 802.11ax HE40 = 46 | 15690.00 44.70 54.00 -9.30 V | AVERAGE Pass Harmonic
21 | 802.11ax HE40 54 - - - - - - - Band Edge
21 802.11ax HE40 = 54 | 15810.00 45.07 54.00 -8.93 V | AVERAGE Pass Harmonic
22 | 802.11ax HE40 62 | 5350.75 50.81 54.00 -3.19 V | AVERAGE | Pass | Band Edge
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22 802.11ax HE40 62 @ 15930.00 40.01 54.00 -13.99 V | AVERAGE | Pass Harmonic
23 802.11ax HE40 102 | 5468.97 65.00 68.20 -3.20 \Y, PEAK Pass | Band Edge
23 802.11ax HE40 102 16530.00 51.33 68.20 -16.87 \% PEAK Pass Harmonic
24 802.11ax HE40 | 110 - - - - - - - Band Edge
24 802.11ax HE40 110 16650.00 56.97 68.20 -11.23 \% PEAK Pass Harmonic
25 802.11ax HE40 134 | 5726.80 63.67 68.20 -4.53 \Y, PEAK Pass | Band Edge
25 802.11ax HE40 | 134 | 11340.00 40.69 54.00 -13.31 V | AVERAGE | Pass Harmonic
26 802.11n HT20 @ 36 | 5147.75 50.08 54.00 -3.92 V | AVERAGE | Pass | Band Edge
26 802.11n HT20 &= 36 | 15540.00 44.14 54.00 -9.86 V | AVERAGE @ Pass Harmonic
27 802.11n HT20 @ 44 - - - - - - - Band Edge
27 802.11n HT20 | 44 | 15660.00 50.65 54.00 -3.35 H  AVERAGE | Pass Harmonic
28 802.11n HT20 | 48 - - - - - - - Band Edge
28 802.11n HT20 | 48 | 15720.00 50.66 54.00 -3.34 V | AVERAGE | Pass Harmonic
29 802.11n HT20 | 52 - - - - - - - Band Edge
29 802.11n HT20 | 52 | 15780.00 50.74 54.00 -3.26 V | AVERAGE | Pass Harmonic
30 802.11n HT20 &= 60 - - - - - - - Band Edge
30 802.11n HT20 = 60 | 15900.00 50.97 54.00 -3.03 H  AVERAGE | Pass Harmonic
31 802.11n HT20 @ 64 | 5350.93 50.94 54.00 -3.06 V | AVERAGE | Pass | Band Edge
31 802.11n HT20 = 64 | 15960.00 50.56 54.00 -3.44 V | AVERAGE | Pass Harmonic
32 802.11n HT20 | 100 @ 5467.37 62.98 68.20 -5.22 \Y, PEAK Pass | Band Edge
32 802.11n HT20 | 100 | 16500.00 63.01 68.20 -5.19 \Y, PEAK Pass Harmonic
33 802.11n HT20 @ 116 - - - - - - - Band Edge
33 802.11n HT20 @ 116 | 16740.00 60.87 68.20 -7.33 \Y, PEAK Pass Harmonic
34 802.11n HT20 = 140 | 5726.96 63.54 68.20 -4.66 H PEAK Pass | Band Edge
34 802.11n HT20 | 140 | 17100.00 50.79 68.20 -17.41 \Y, PEAK Pass Harmonic
35 802.11n HT40 38 | 5149.21 50.94 54.00 -3.06 V | AVERAGE | Pass | Band Edge
35 802.11n HT40 &= 38 | 10380.00 45.51 68.20 -22.69 \Y, PEAK Pass Harmonic
36 802.11n HT40 | 46 - - - - - - - Band Edge
36 802.11n HT40 &= 46 | 15690.00 49.24 54.00 -4.76 V | AVERAGE @ Pass Harmonic
37 802.11n HT40 @ 54 - - - - - - - Band Edge
37 802.11n HT40 = 54 | 15810.00 50.60 54.00 -3.40 V | AVERAGE @ Pass Harmonic
38 802.11n HT40 62 | 5350.25 50.76 54.00 -3.24 V | AVERAGE | Pass | Band Edge
38 802.11n HT40 = 62 | 10620.00 37.57 54.00 -16.43 H | AVERAGE | Pass Harmonic
39 802.11n HT40 | 102 @ 5469.45 64.84 68.20 -3.36 \Y, PEAK Pass | Band Edge
39 802.11n HT40 | 102 | 11020.00 45.48 74.00 -28.52 H PEAK Pass Harmonic
40 802.11n HT40 @ 110 - - - - - - - Band Edge
40 802.11n HT40 | 110 | 16650.00 57.15 68.20 -11.05 \% PEAK Pass Harmonic
41 802.11n HT40 @ 134 5728.64 64.06 68.20 -4.14 H PEAK Pass | Band Edge
41 802.11n HT40 | 134 | 11340.00 42.44 54.00 -11.56 \% AVERAGE | Pass Harmonic
42 802.11a 149 | 5614.80 56.99 68.20 -11.21 H PEAK Pass | Band Edge
42 802.11a 149 | 11490.00 44.64 54.00 -9.36 H | AVERAGE @ Pass Harmonic
43 802.11a 157 - - - - - - - Band Edge
43 802.11a 157 | 11570.00 45.64 54.00 -8.36 V | AVERAGE Pass Harmonic
44 802.11a 165 5940.00 57.67 68.20 -10.53 H PEAK Pass | Band Edge
44 802.11a 165 @ 11650.00 47.83 54.00 -6.17 V | AVERAGE @ Pass Harmonic
45 802.11ax HE20 149 | 5604.40 57.50 68.20 -10.70 H PEAK Pass | Band Edge
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45 802.11ax HE20 | 149 | 11490.00 45.31 54.00 -8.69 V | AVERAGE | Pass Harmonic
46 802.11ax HE20 @ 157 - - - - - - - Band Edge
46 | 802.11ax HE20 | 157 @ 11570.00 45.94 54.00 -8.06 V | AVERAGE @ Pass Harmonic
47 | 802.11ax HE20 | 165 | 5927.60 57.76 68.20 -10.44 H PEAK Pass | Band Edge
47 802.11ax HE20 | 165 | 11650.00 47.07 54.00 -6.93 V | AVERAGE | Pass Harmonic
48 | 802.11ax HE40 | 151 | 5648.44 57.59 68.20 -10.61 \Y, PEAK Pass | Band Edge
48 | 802.11ax HE40 | 151 @ 11510.00 42.39 54.00 -11.61 H  AVERAGE | Pass Harmonic
49 | 802.11ax HE40 | 159 | 5964.80 57.52 68.20 -10.68 \Y, PEAK Pass | Band Edge
49 | 802.11ax HE40 | 159 @ 11590.00 44.87 54.00 -9.13 V | AVERAGE @ Pass Harmonic
50 802.11n HT20 = 149 | 5605.60 56.03 68.20 -12.17 Y, PEAK Pass | Band Edge
50 802.11n HT20 = 149 | 11490.00 45.66 54.00 -8.34 V | AVERAGE @ Pass Harmonic
51 802.11n HT20 | 157 - - - - - - - Band Edge
51 802.11n HT20 @ 157 11570.00 46.64 54.00 -7.36 V | AVERAGE @ Pass Harmonic
52 802.11n HT20 = 165 | 5925.20 57.11 68.20 -11.09 \Y, PEAK Pass | Band Edge
52 802.11n HT20 @ 165 | 11650.00 48.12 54.00 -5.88 V | AVERAGE | Pass Harmonic
53 802.11n HT40 151 | 5926.80 57.49 68.20 -10.71 \Y, PEAK Pass | Band Edge
53 802.11n HT40 @ 151 | 11510.00 40.97 54.00 -13.03 V | AVERAGE | Pass Harmonic
54 802.11n HT40 159 | 5984.40 57.25 68.20 -10.95 H PEAK Pass | Band Edge
54 802.11n HT40 @ 159 11590.00 44.24 54.00 -9.76 V | AVERAGE @ Pass Harmonic
55 802.11a 144 - - - - - - - Band Edge
55 802.11a 144 | 11440.00 43.55 54.00 -10.45 H  AVERAGE | Pass Harmonic
56 | 802.11ax HE20 | 144 - - - - - - - Band Edge
56 | 802.11ax HE20 @144 11440.00 45.64 54.00 -8.36 H  AVERAGE | Pass Harmonic
57 802.11n HT20 | 144 - - - - - - - Band Edge
57 802.11n HT20 @ 144 11440.00 44.44 54.00 -9.56 V | AVERAGE @ Pass Harmonic
58 | 802.11ax HE40 | 142 - - - - - - - Band Edge
58 | 802.11ax HE40 142 11420.00 43.17 54.00 -10.83 V | AVERAGE @ Pass Harmonic
59 802.11n HT40 | 142 - - - - - - - Band Edge
59 802.11n HT40 @ 142 11420.00 43.04 54.00 -10.96 H  AVERAGE | Pass Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
LN U0 l | | UM NLZALNILC
il 1 B0
s VL
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 549.15 62.91 74.00 -11.09 46.65 34.10 12.03 29.87 0.0 111 181 PEAK 1 5180.00 118,68 -----v -=--- 9,32 34.19 12.05 29.88 0.00 111 181 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
-8 2CHAVE) MU0 2A-A-2CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.95 50.91 54.60 -3.09 34.64 3411 12.03 29.87 @.60 111 181 AVERAGE 1 5180.00 103,93 ----vv -onee- B7.53 34.22 12.06 29.88 0.00 111 151 AVERAGE
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
U-HIA-U-H-2AUNIE l | T UNMU-A2A AL
650 50
ay ) W L P
Peak p
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5146.65 60.05 74.00 -13.95 43.78 3411 12.03 29.87 0.0 354 310 PEMK 1 5160.00 107,39 ----ev -eeee- 99.99 34.22 12.06 29.88 0.00 354 310 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
-8 2CHAVE) N1 2802V
s L s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5150.60 43.78 S4.00 -5.10 32.52 34.10 12.03 29.87 @.00 354 310 AVERAGE 1 5160.00 108,52 ----vv -=--m- B4.12 34.20 12.06 29.88 0.00 354 310 AVERAGE
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Pol. Horizontal Vertical
mL&veI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE g UNIFUNINCE
g i S L L LT L S e B
50 ) 50
U-SIL-U-N-28U-H0-2CAVG) U-HI4-U-N-2A-U-NI-2CAVG)
— T - - ) - | — T - - ) - |
44 | e § %‘WW
Peak Wm WW v
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 10360.08 52.28 68.28 -15.92 63.82 37.46 17.54 66.54 0.8 276 @ PEAK 1 10366.08 55.12 68.20 -13.88 66.66 37.46 17.54 66.54 .00 308 324 PEAC
2 15549.00 50.69 74.88 -14.31 64.74 40.04 2165 66.74 0.0 315 37 PEAK 1 15549.08 5189 74.80 -22.11 56.94 40.84 21.65 66.74 .00 3@ 320 PEAC
3 15540.00 45.31 54.08 -5.69 5336 40.04 2165 6674 0.00 315 37 AVERAGE 3 15540.00 40.57 54.00 -13.43 45.60 40.04 2165 G674 .00 300 320 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C8ofC151

TEL : +86-512-57900158



FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
mL&veI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE g UNIFUNINCE
g g S Sk I 1 0 e i) L LT
50 2 50 9
I 1 _ } U-N%ﬂ-ﬂ-w I-2C(AVG)] I i _ 1 UNIARU-NI-28-U-NI-2CHAVG)|
§ N
Peak MM o N
!
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 10449.08 56.68 68,28 -11.52 6.88 37.34 17.61 66.55 .00 314 30 PEAK 1 1044908 57.53 68.20 -18.67 68.93 37.54 17.61 66.55 .00 246 345 PEAC
2 15660.08 61.13 74.88 -12.82 65.60 40,16 2174 66.41 .00 314 3 PEAK 1 15660.08 60.36 74.00 -13.64 64.87 40.16 2174 6641 0.0 215 274 PEAC
3 15660.00 50.89 5408 -3.91 S4.60 40.16 2174 66.41 0.0 34 39 AVERAGE 3 15660.00 49.57 54.00 -4.43 S4.08 40.16 2174 6641 0.0 225 274 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C9ofC151

TEL : +86-512-57900158



FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1‘.““Lew!l(li&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S L L LT L SN e B
1 } U-Nﬂﬂ-ﬂ\-w I-2C(AVG)] I 1 _ 1 UNIANI-28-U-NI-2CAVG)|
Peak
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10430.08 55.43 68.28 -12.77 66.76 37.58 17.65 66.56 8.8 -  -- PEAK 1 10430.08 55.74 68.20 -12.46 67.67 37.58 17.65 66.56 @0.00 271 345 PEAC
2 15726.08 61.39 74.88 -12.61 65.55 40.26 2179 66.24 0.0 313 38 PEAK 1 1576.08 59.43 74.80 -14.57 63.62 40.26 2179 66.24 .00 148 255 PEAC
3 15720.00 49.83 54.08 -4.17 5403 40.26 2179 66.25 .00 313 3B AVERAGE 3 1572008 47.55 54.80 -6.45 SL75 40.26 2179 66.25 .00 180 255 AVERAGE
Sporton International Inc.(Kunshan) Page Number : Cl0ofC 151

TEL : +86-512-57900158



FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1‘.““Levei(li&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S L L LT gL _1 ] I
—_ - L J L AN L L Sl N RALNLZG)
T | g | T
Peak W" '
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10520.08 55.45 68,28 -12.75 66.70 37.60 17.69 66.54 8.8 - -- PEAK 1 10526.08 62.77 68.28 -5.43 7480 37.68 17.69 66.54 .00 335 321 PEAC
2 15780.08 6150 74.08 -12.43 65.32 40.44 2134 66.03 0.0 378 30 PEAK 1 15730.08 57.92 74.00 -16.88 6172 40,44 2134 66.03 .00 180 278 PEAC
3 15780.00 50.55 5408 -3.45 54.33 40.45 2134 66.07 .00 3B 39 AVERAGE 3 15780.00 47.40 S4.00 -6.60 5120 40.44 2134 66.83 .00 100 278 AVERAGE
Sporton International Inc.(Kunshan) Page Number : CliofC151

TEL : +86-512-57900158



seanron tas. FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
mLeveHd&Mm] 1HLevel(dlm‘lﬁm)
1138 1138
75 15
i DN URZATNED iy DN URAINLEE
iy iy B _ 1 I UL S I I
2 2 3
NILZC(AVG) R ] ~ U-NIA-UINI-2A-U-NIL-ZC(AVG)
18 108 b, — T
MWMW bt
Peak 24 24
Avg 163 163
000 9200. f1400. 13600, 15800. 18000 7000 200, f1400. 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux MPos TPos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 10600.00 54.86 74.60 -19.94 65.14 37.60 17.77 66.45 0.00 347 18 PEAK 1 10600.68 57.47 74.60 -16.53 68.55 37.60 17.77 66.45 @.08 36 12 PEAK
2 10609.00 42.18 54.00 -11.82 93.26 37.60 17.77 66.45 0.80 347 15 AVERAGE 2 10609.00 46.27 54.80 -7.73 57.35 37.60 17.77 66.45 0.88 308 12 AVERAGE
3 15900.00 57.27 74.60 -16.73 G0.6B 40.40 21.94 65.75 0.00 347 18 PEAK 3 15900.60 59.62 74.60 -14.18 63.23 40.40 21.94 65.75 @.08 266 40 PEAK
4 15900.09 45.40 54.00 -B.60 48.81 40.48 21.94 65.75 0.0 347 1B AVERAGE 4 1550@.00 47.75 S4.88 -6.25 S1.16 40.40 21.94 65.75 .00 268 4B AVERAGE
Sporton International Inc.(Kunshan) Page Number : Cl2ofC 151

TEL : +86-512-57900158



seanron Las. FCC RF Test Report Report No. : FR4D1004B
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HI1-U-H-2A-UA-2C B
A l | T U NAALLC
50 1 50
WINPT BT
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.85 6181 74.00 -12.19 45.03 34.41 12.21 29.84 .00 108 226 PEAK 1 5320.00 109.03 ----vv -=--m- 92,34 M40 12,18 29.89 0.00 100 226 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U122 V) L L -2 -2V
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.85 49.95 54.00 -4.05 33.08 34.40 12.21 29.84 0.0 109 226 AVERAGE 1 5320.00 108,25 ----vv -=--m- 83,98 3440 12.17 29.9 0.00 100 226 AVERAGE
Sporton International Inc.(Kunshan) Page Number C13of C 151

TEL : +86-512-57900158




SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B
6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-0-28-UA-2C B
l | T U NLA AL
50 50
| airhidranombitiaggpin
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.45 63.03 74.00 -10.97 46.26 34.40 12.21 29.84 0.00 308 G4 PEN 1 5320.00 110,49 ----vv -oneee 93,82 M40 1217 9.9 0.00 300 %4 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U124 V) L L -1 -2 U218V
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.60 50.73 54.00 -3.27 33.97 34.40 12.20 29.84 @0.00 308 94 AVERAGE 1 5320.00 102,18 ----vv -onem- 85,51 .40 1217 29.9 0.00 300 94 AVERAGE
Sporton International Inc.(Kunshan) Page Number Cl4 of C 151

TEL : +86-512-57900158




seanron tas. FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1HL\‘wel{lllm\llrn] mmﬂmmvm
1138 1138
975 975
813 NTTE 813 NTTE
U-HI-1-U-N1-2A-U-N-2C U-NI-A-U-N1-2A-U-NI-2C
iy iy B LT iy iy, B 1L LT
50 3 50 1 3
‘-r!-?ﬁ-ll- l-2C(AVG)| R ~ 1 UNIAD-J-2A-U-NIL-ZC(AVG)
48 488 m ’ WY
WMWMW i d
Peak s w5
Avg 163 163
000 9200. 11400 13600, 15800, 18000 7000 9200. 11400. 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux MPos TPos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 lo64b.6e 48.79 74.80 -25.21 59.75 37.64 17.80 66.40 0.0 380 350 PEAK 1 10640.08 58.93 74.80 -15.87 69.89 37.64 17.80 60.40 0.00 360 335 PEAK
1 1064068 39.15 54.80 -14.85 50.11 37.64 17.80 66.40 0.00 380 350 AVERAGE 1 10640.08 48.45 54.88 -5.55 59.41 37.64 17.80 66.40 0.00 380 335 AVERAGE
3 15960.68 61.16 74.80 -12.84 64.13 40.52 20.99 65.58 0.0 380 350 PEAK 3 15960.68 61.15 74.60 -12.85 64.22 40.52 20.99 65.58 0.0 343 292 PEAK
4 15960.08 50.45 54.80 -3.55 53.53 48.52 21.99 65.59 Q.80 3B 350 AVERAGE 4 1590.00 50.50 54.60 -3.48 53.68 40.52 21.99 65.59 .88 343 292 AVERAGE
Sporton International Inc.(Kunshan) Page Number : Cl50fC 151
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seanron Las. FCC RF Test Report Report No. : FR4D1004B
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 0+1
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134 ]
15 175
i3 3
IR il T Tty MR TR
850 850
A ikt e AR il
#4 48
Peak
125 0
163
163
8360 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5457.45 58.50 74.00 -15.48 4147 3459 1233 29.87 0.0 103 143 PEN Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 S468.17 57.81 068.20 -10.39 48.80 3456 12.34 29.89 @.ee 183 143 PEAK 1 5500.00 107,07 ----vv -oeee- 9,12 451 138 2994 om0 103 143 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-N1-U-N-2A-U-A-2CAVG) L L U-NIA-U-NT-2A-U-D-2CIAVG) |
49 1 44 LN
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 S457.77 46.51 5400 -7.49 9.47 3458 12.33 29.87 0.0 103 143 AVERAGE 1 5500.00 99.78 ----ev -enee- 8275 3451 1238 29.94 0.00 103 143 AVERAGE
Sporton International Inc.(Kunshan) Page Number C16 of C 151

TEL : +86-512-57900158




SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B

Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
s o 1
15 175
B3 a3
ALV T T L T L G NLA
850 &1
M
488 T
Peak
125 05
163
163
8360 5382 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5457.29 58.60 74.00 -15.40 4155 4.5 1233 29.87 0.0 308 146 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S465.93 64.36 68.20 -3.84 47.34 3457 1234 29.89 .60 308 146 PEAK 1 5500.00 112,67 ----vm wmeeev 95,71 .52 1037 2993 0.0 0@ 146 PEAC
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
-84 -2 AV L L N1 2A-A0-CEAVG)|
s ‘ s
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5460.00 43.68 54.00 -5.40 3157 3458 12.33 29.88 @.00 309 146 AVERAGE 1 5500.00 104,34 --vnev ovneee 8738 34.52 12.37 29.93 0.00 300 146 AVERAGE
Sporton International Inc.(Kunshan) Page Number C17 of C 151

TEL : +86-512-57900158




FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE B UNIFUNINCE
g i S SR I I o N L SR e M
I 5 _ } U-N&ﬂ-ljU-NMC{AVQ I ! _ 1 NN 2N 2CHAVG)|
m " YTTY ol I | Aaiaa
Ly ie b i, TH——y "
Peak i nind v st
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11666.08 50.83 74.88 -13.17 60.87 37.88 18.15 65.99 .00 3@ 53 PEAK 1 11066.08 57.04 74.80 -16.9 67.88 37.88 18.15 65.99 .00 3@ 333 PEAC
2 11660.08 41.67 54.88 -12.33 SL71 37.80 18.15 65.99 .00 380 53 AVERAGE 1 11600.08 46.13 54.80 -7.87 56,17 37.80 18.15 65.%9 .00 30 333 AVERAGE
3 16500.00 62.42 68.28 -5.78 64.03 4158 2233 65.52 .00 339 340 PEAK 3 16500.00 64.67 68.20 -3.53 66.25 41.60 22.34 65.52 .00 308 318 PEAC
Sporton International Inc.(Kunshan) Page Number : Cl8of C 151
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FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
mLmI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE g UNIFUNINCE
g i S L L LT L S I e B
1.4 LU J
— — i 1 _ L b N 1 C0 UNHALA N 2CAVG)
488 . W TP ql + 4 W
STy . v W (- LB i e
Peak Rl it
15 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11166.08 52.68 74.88 -21.32 6L.80 37.96 18.19 65.37 .00 3@ 50 PEAC 1 11166.08 53.34 74.80 -28.66 62.45 37.96 18.19 65.37 .00 328 163 PEAC
2 11168.08 43.47 54.08 -10.53 52.59 37.96 18.19 65.37 .00 380 5@ AVERAGE 1 11160.08 44.36 5480 -9.64 5349 37.96 18.29 65.38 .00 320 163 AVERAGE
3 16740.00 56.42 68.20 -11.78 57.41 4194 22.49 65.42 0.0 300 312 PEAK 3 1674000 60.45 68.20 -7.75 6L.43 4195 22.49 65.42 .00 299 320 PEAC
Sporton International Inc.(Kunshan) Page Number : Cl9ofC 151
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FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml 1‘,wLewel{dlill\ll'lml
138 138 i
15 '\'wmij M\M 915
03 ﬂ’ k“ B3
MV M‘ U-HIA-U-H-2A-UI-2C l ] i T AN
B0 ,WMN 0
1
ul Sk ol i o b A i
Peak WW
35 35
163 163
5685 5101, 5. 5733, 5748, 5785 1000 0. 30, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 5727.12 58.00 68.20 -10.20 40.60 34.65 12.68 29.93 .00 108 150 PEAK 1 5700.00 106,82 -----v -=--=- 89.57 34.60 12.65 30.68 0.00 100 150 PEAK
1‘,wLewel{dlill\ll'lml
138
1
915
B3
650
L L N1 2A-A0-CEAVG)
it
e e
Avg Blank | RS
35
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5700.00 99.38 ----ev -eeoe- 8213 34.60 12.64 29.99 0.00 100 150 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C200fC 151
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FCC RF Test Report

Report No. : FR4D1004B

Pol. Vertical Fundamental
LHLMNMWM 1‘,wLeweI{dl!ll\ll'lml
1134 1134 1
15 MNMV\ 915
03 K" B3
M X U-HIA-U-H-2A-UI-2C l ] i T A -UNZA U2
8507 i : 650 T
WW’NWL b rad .I4|r A
il b W"“\"‘WM l e, MWMM
Peak i
35 35
163 163
5685 5101, 5. 5733, 5748, 5785 1000 . 30, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 5728.88 63.99 68.20 -4.21 46,50 34.66 12.68 29.93 0.0 334 4 PEN 1 5700.00 112,04 ----vv -veeee 9478 .60 1263 29.97 .00 34 34 PEAK
1‘,wLeweI{dl!ll\ll'lml
138
1
915
B3
650
L L N1 2A-A0-CEAVG)
it ————————
Avg Blank e il
325
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5700.00 10369 ----vv -=--m- B6.43 34.60 12.63 29.97 0.00 334 34 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
mLmI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE g UNIFUNINCE
g i S L L LT L S e B
I _ } U-N&ﬂ-lA-U-Nl?CIAVQ I _ } U-N&ﬂ-lA-U-NKBZCMVQ
488 - _ i L b - | T A
Peak [EEE S B MM...— v v
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11460.08 51.91 74.88 -22.89 59.86 38.08 18.50 64.45 .00 384 66 PEAC 1 11460.08 52.16 74.80 -21.84 60,11 35.88 18.58 64.45 .00 3@ 94 PEAC
2 1146000 43.41 54.08 -10.59 5135 35.00 18.50 64.44 0.0 304 66 AVERAGE 1 11400.08 42,71 54.80 1129 S0.66 35.80 18.58 64.45 .00 300 94 AVERAGE
3 17100.00 50.37 68.20 -17.83 S1.49 4141 274 65.77 0.0 - - PEAK 3 17100.00 50.56 68.20 -17.64 SL.63 41.41 274 5.7 0.0 - -- PEAC
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Report No. : FR4D1004B

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
l | | 7 UM NLZALNILC
50 50
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 548,85 57.79 74.00 -16.21 41.52 3411 12.03 29.87 0.0 108 148 PEAK 1 5180.00 10536 ----vv -=--=- B8.96 34.22 12.06 29.88 0.00 100 145 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik |
813 813
50 50
-8 2CHAVG)
s ! s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 549.25 47.92 54.00 -6.08 31.66 34.10 12.03 29.87 @.00 109 14 AVERAGE 1 5180.00 96.88 -----v -=--m- 80,48 34.22 12.06 29.88 0.00 100 145 AVERAGE

Sporton International Inc.(Kunshan)
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SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B

10
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_5180MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
‘M -HI1-U--2A-UMRD- l | | UM NLZALNILC
50 1 v ‘ 50
Wttty
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5146.85 61.63 74.00 -12.37 45.36 34.11 12.03 29.87 0.0 339 147 PEXK 1 5180.00 18,61 -----v -=--=- 9.5 34.19 12.05 29.88 0.00 339 147 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
-8 2CHAVG) MU0 2A-A0-CHVG)
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.25 58.39 S4.00 -3.61 34.12 3411 12.03 29.87 @.00 339 147 AVERAGE 1 5180.00 101,56 -----v -=--=- 85,20 34.19 12.05 29.88 0.00 339 147 AVERAGE
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Pol. Horizontal Vertical
1ML&V&I(Ii&Mm) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE B UNIFUNINCE
g i S L L LT L S e B
- - 4o M%ﬂm.mq.\vg _ } UNI-UN 24U NLCAVG)
48 P s i grhapundh
Peak R i i
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 10360.08 46.31 68.28 -21.89 57.85 37.46 17.54 66.54 8.8 - -- PEAC 1 10366.08 55.89 68.28 -12.31 67.43 37.46 17.54 66.54 .00 369 291 PEAC
2 15549.00 54.30 74.08 -19.63 59.37 40.04 21.65 G674 .00 300 310 PEAK 1 15549.08 54.35 74.00 -19.65 59.40 40.84 21.65 66.74 .00 3@ 117 PEAC
3 15540.00 42.56 54.00 -11.44 47.61 40.04 2165 6674 .00 300 310 AVERAGE 3 15540.00 44.35 54.00 -0.65 49.40 40.04 2165 6674 .00 300 117 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S L L LT UL 1 I
50 50 j
. o AL L U s
48 § | A
P e T L R
Peak N i
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10449.08 55.10 68.28 -13.18 66.50 37.54 17.61 66.55 .00 3@ 153 PEAK 1 1044608 58.26 68.28 -9.94 69.66 37.54 17.61 66.55 .00 338 287 PEAC
2 15660.08 56.20 74.08 -17.88 60.71 40.16 2174 66.41 .00 347 310 PEAK 1 15660.08 56.25 74.88 -17.75 60.76 40.16 2174 66.41 .00 180 215 PEAC
3 15660.00 44.55 54.08 -9.45 49.06 40.16 2174 66.4L .00 347 310 AVERAGE 3 15660.00 44.68 54.00 -9.32 49.19 40.16 21.74 6641 .00 100 215 AVERAGE
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Pol. Horizontal Vertical
mLeveI(dBqu) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S _ 1 ] g _1 ] I
I 1 _ 1 UMD 2A-U-NI-2CAVG)| I 1‘ _ 1 NI AI-28-U-NI-2CHAVG)|
488 o o b rye—_——" o
Peak g ) N RS W
15 !
Av
9 163 163
7000 9200, 1140, 13600, 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10430.08 55.38 68,28 -12.82 66.71 37.58 17.65 66.56 .00 32 150 PEAK 1 10430.08 57.43 68.20 -18.7) 68.76 37.58 17.65 66.56 .00 274 290 PEAC
2 15726.08 55.61 74.88 -18.39 59.80 40.26 2179 66.24 .00 180 252 PEAK 1 1576.08 59.58 74.00 -14.12 6407 40.26 2179 66.24 .00 35 173 PEAC
3 15720.00 45.07 54.08 -B.93 49.27 40.26 2179 66.25 .00 100 252 AVERAGE 31572008 47.30 54.00 -6.68 5152 40.26 21.79 66.25 .00 305 173 AVERAGE
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Pol. Horizontal Vertical
mL&veI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S _1 ] ] g _1 ] I
50 50 r
- 4 - . UNELGARZAUNILZCIAVG) _ 4 l _ 1 UNNAUNLC V)
s * st ; S
L PRI P T e ot
Peak WM
15 !
Av
9 163 163
7000 9200, 11400, 13600, 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10520.08 46.63 68.28 -21.57 57.88 37.60 17.69 66.54 8.8 - -- PEAC 1 10526.08 58.70 68.28 -9.48 69.97 37.60 17.69 66.54 .00 366 293 PEAC
1 15780.00 56.86 74.08 -17.14 60.66 40.44 2134 66.03 .00 180 252 PEAK 1 15730.08 59.63 74.00 -14.37 63.43 4044 2134 66.83 0.0 36 175 PEAC
3 15780.00 45.61 54.08 -8.39 49.39 40.45 2134 66.07 .00 100 252 AVERAGE 3 15780.00 43.53 54.80 -5.17 52.63 40.44 21.84 66.83 .00 306 175 AVERAGE
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Pol. Horizontal Vertical
mLeveI{dmvnn) mLeveI(dBqu)
1138 1138
975 975
813 NTTE 813 NTTE
U-HI-1-U-N1-2A-U-N-2C U-NI-A-U-N1-2A-U-NI-2C
iy iy B 1 I iy iy B _1 i
50 7 50
B R ) UNA-N2ADAICIVG) N O i)
L] ! gl t 1 ol i R
A P— =y . |l AP i A
Peak s s
Avg 163 163
000 9200. 11400 1 15800, 18000 7000 9200. 11400. 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux MPos TPos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 l0600.6e 55.37 74.80 -18.63 66.45 37.68 17.77 66.45 0.0 360 148 PEAK 1 lo6be.6e 55.59 74.86 -18.41 66.67 37.60 17.77 6o.45 0.0 292 335 PEAK
1 lo6ho.ee 44.69 54.80 -9.91 55.17 37.68 17.77 6.4 0.00 380 148 AVERAGE 1 lo6ho.ee 46.16 54.88 -7.84 57.24 37.60 17.77 6.4 0.0@ 292 335 AVERAGE
3 15900.68 59.34 74.80 -14.66 61.75 40.48 21.94 65.75 0.00 380 350 PEAK 3 15500.68 57.43 74.8@ -16.57 60.84 40.4 21.94 65.75 0.00 380 365 PEAK
4 15900.08 46.90 54.60 -7.08 5031 40.41 21.94 65.74 0.0 308 350 AVERAGE 4 15900.00 46.80 54.60 -7.18 50.23 40.40 2194 65.75 .00 308 385 AVERAGE

Sporton International Inc.(Kunshan)

TEL : +86-512-57900158

Page Number

C29 of C 151



SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz
ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B -HIA-U-H0-28-UA-2C B
N l | T UM NAALLC
SS.WTMV' —F 50
1
\ h, . TR
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5385.45 54.96 74.00 -19.04 37.98 34.54 12.24 29.88 0.0 316 4 PEN 1 5320.00 105,29 ----ev -oeee- 88,60 34.40 12.15 29.89 0.00 316 34 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
U124 V)
48 ! 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535095 45.92 54.00 -B.08 29.14 3441 12.21 29.84 0.0 316 34 AVERAGE 1 5320.00 96.99 ----ev -omeee 86,30 34.40 12,15 29.89 0.00 316 34 AVERAGE
Sporton International Inc.(Kunshan) Page Number C30of C 151
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SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B
15
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_5320MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B -HIA-U-H0-28-UA-2C B
l | T U NA AL
50 L i 50
LT i e
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.85 68.39 74.00 -13.61 43.62 34.40 12.21 29.84 .00 264 177 PEXK 1 5320.00 11,08 -----v ------ 9331 M40 1218 29.89 0.00 264 177 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
U122 V)
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535015 45.12 S4.00 -5.88 3135 34.40 12.21 29.84 0.0 264 177 AVERAGE 1 5320.00 101,84 ----vv -veee- 85,17 .40 1217 9.9 0.00 264 177 AVERAGE
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Pol. Horizontal Vertical
1HL\‘!W!HIHMJ\"m] mL&vﬂI(ﬂMﬁm}
1138 1138
975 975
813 NTTE 813 NTTE
U-HI-1-U-N1-2A-U-N-2C U-NI-A-U-N1-2A-U-NI-2C
iy iy B L iy iy B _1 i
50 3 50 3
S R N s UNMONIAUNLICNG) IR O UNALALNLONG)
4“8 3 . P 488 { Sy
ORI T e R s e L e S
Peak s w5
Avg 163 163
000 9200. 11400 13600, 15800, 18000 7000 9200. 11400. 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux MPos TPos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 10640.00 55.33 74.60 -18.67 €6.29 37.64 17.80 66.40 0.00 314 152 PEAK 1 10640.00 55.51 74.60 -18.49 G66.47 37.64 17.80 66.40 @.08 360 335 PEAK
2 10640.00 45.54 54.00 -8.46 96.50 37.64 17.80 66.40 0.60 314 152 AVERAGE 2 10640.00 46.34 54.00 -7.66 57.38 37.64 17.80 66.40 0.08 308 335 AVERAGE
3 15960.00 60.49 74.60 -13.51 63.56 40.52 21.99 65.58 0.80 160 256 PEAK 3 15960.60 60.63 74.60 -13.17 63.99 40.52 21.99 65.58 @.08 384 296 PEAK
4 15960.09 45.35 54.88 -5.65 51.42 40.52 21.99 65.58 @.00 100 256 AVERAGE 4 15068.00 49.72 S4.88 -4.28 52.79 40.52 21.99 65.58 .09  3B4 296 AVERAGE
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16
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz
ANT 0+1
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 1138 1
15 175
i3 3
] | L UNIEA--R-2AUN-2C
Bl Y Bl
I 1o e Jafh
T 1 ek ke ety plton gt
8 Lk W
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5458.57 56.62 74.00 -17.38 39.58 34.55 1233 29.87 0.0 103 157 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 546241 5B.53 68.20 -9.67 41,50 3458 12.33 29.88 @.ee 183 157 PEAK 1 5500.00 109,50 ----vv -oeee- 92,55 M.51 1038 2994 o.e0 103 157 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 Al
N1 2A-L-A-2CAVG) L L U-NIA-U-N-2A-U-ND-CIAVG) |
4 ! 3 —
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5458.57 46.53 54.00 -7.47 19.49 3458 12.33 29.87 0.0 103 157 AVERAGE 1 5500.00 99.24 ---eev oomeee 8229 3451 1238 29.94 0.00 103 157 AVERAGE
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16

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

ANT 0+1
Pol. Vertical Fundamenta
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1134 36 1
15 175
i3 3
X ] | 0 UN-R-AUN-2C
850 il 50
#4 48
Peak
125 0
163
163
8360 532 5414, 546, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5460.00 57.49 74.00 -15.51 40.46 34.55 1233 29.88 0.0 2% 92 PEN Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
1 SA76.60 6877 68.20 -7.43 4376 3456 1234 29.89 e 27 92 PEAK 1550000 111,51 ---vvm woeeev 94,55 M50 1.3 1993 om0 e 9 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-NI-1-UN-2A-U-A-2CTAVG) L o UK N-ZA N
s : s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5460.00 43.38 54.00 -5.62 3135 34.58 12.33 29.88 @.00 27 92 AVERAGE 1 5500.00 102,94 ---nev -veee- 85,98 34.52 12.37 29.93 0.00 270 92 AVERAGE
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Pol. Horizontal Vertical
1‘.““Levei(dlm‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE g UNIFUNINCE
g i S L L LT L SR e B
50 50 3
I 4 _ } UN&E—I&E -NI-ZCIAVG)) I 4 _ 1 NN 2ANI-2CHAVG)|
4848 | ol L ko
i gy W I T
Peak sl
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 1l6ee.08 51.71 74.88 -22.29 6L.75 37.80 18.15 65.99 .00 3@ 52 PEAK 1 11066.08 51.56 74.88 -22.44 6L.62 37.88 18.15 65.99 .00 3@ 111 PEAC
2 11660.08 41.35 54.08 -12.65 51.39 37.80 18.15 65.99 .00 380 52 AVERAGE 1 11000.08 42.85 54.80 -11.15 52.89 37.80 18.15 65.%9 .00 380 111 AVERAGE
3 16500.00 57.13 68.20 -11.02 58.76 41.60 22.34 65.52 0.0 282 352 PEAK 3 16500.00 59.36 68.20 -B.34 60.04 4160 22.34 65.52 .00 3 321 PEAC
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TEL : +86-512-57900158



FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1ML&V&I(lll]]‘ﬂm) o Lewel (4Bu/m)
1138 134
15 15
3 B3 B
s UL URAONG | s
S SR I B o WL — J
A .ummjuq.\\rﬁ) — L 1 S| DA :”q"“@
- T e - : I — ol n
138 1 W WA
Peak PRI Y IS
35 »
Avg .
163
7000 9200 11400, 13600 15800. 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  nt Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg 1 11166.08 53.13 74.80 -28.82 62.30 37.96 18.19 65.37 .00 246 110 PEAC
1 11160.00 46.82 74.00 -27.18 5.9 37.96 18.29 65.37 @.00 -~ -- PEAK 1 11168.08 43.35 54.00 -18.65 52.47 37.96 18.19 65.37 .00 246 118 AVERAGE
2 16749.08 54.57 68.28 -13.63 55.57 41.94 2248 65.42 0.0 3@ 311 PEAK 3 1674000 59.14 68.20 -9.06 60.13 4194 2249 65.42 .00 3 321 PEAC
Sporton International Inc.(Kunshan) Page Number : C360fC151
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18

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH140_5700MHz

ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
) LN -U-H-2A-U-2C l | T A NAALC
650 50
MaA g
48 483 W
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5725.84 62,13 68.20 -6.07 44.74 34.65 12.68 29.94 0.0 108 147 PEAK 1 5700.00 104,53 ---nvv oveees 8725 34.61 12.65 29.98 0.00 100 147 PEAK
11"Le\iel (dBuVim)
1138
w5 1
813
50
L UM N-AN-2CHAVG)
[ L,M/
Avg Blank
35
163
100 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5700.00 95.81 ----ev -oeee- 78.56 34.60 12.65 30.68 0.00 100 147 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C370fC151
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SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B
18
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ax HE20_CH140_5700MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
ﬂ'JL L U-HIA-U-H-2A-UA-2C l | T L AAALLC
607 A W‘ 50
MN‘WWVMMWWWW A
48 48
Peak
325 35
163 163
5t 5101, 5. 5733, 5748, 5785 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 572520 63.74 68.20 -4.46 46,35 34.65 12.68 29.94 .00 268 22 PEMK 1 5700.00 118,94 --v-vv oveeee 93.69 34.60 12.65 30.08 0.00 268 22 PEAK
11"Le\iel (dBuVim)
1138
1
95
813
50
L L N1 2A-A0-CEAVG)
448
Avg Blank
35
163
100 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWu W B BN B B B B o dy
1 5700.00 102,47 ----vv -onee- B5.22 34.60 12.65 30.68 0.00 268 22 AVERAGE
Sporton International Inc.(Kunshan) Page Number C38 of C 151
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FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
mLeveI(dBqu) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE g UNIFUNINCE
g i S L L LT L S e B
— 4 _ . UNELUARZAUNILZCIAVG) I _ } U-N&ﬂ-lh—U-N%ZC{.\VQ
48 [ POy u:".:‘ [l I — — M P
Peak [ e - I
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11460.08 52.37 74.88 -21.63 60.32 38.08 18.50 64.45 .00 398 67 PEAK 1 1140008 515 74.80 -22.43 59.47 35.80 18.58 64.45 .00 236 167 PEAC
2 1146000 43.85 54.08 -10.95 50.99 35.00 18.50 64.44 0.0 398 67 AVERAGE 1 1140008 43.21 54.00 -18.79 5116 35.80 18.58 64.45 0.0 236 187 AVERAGE
3 17100.00 50.78 68.20 -17.42 5192 4141 20.73 65.28 0.0 - - PEAK 3 17100.00 S0.04 68.20 -18.16 SL.17 41.42 2073 65.28 0.0 - - PEAC
Sporton International Inc.(Kunshan) Page Number : C390fC151
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
ik ik 1
813 813
U-HIA-U-H-2A-U-2C l | L DAL
50 1 50
bl b W
i 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T hmdndim B Bl d&m B & # o dg T aindim B B dm B & # o dg
1 5120.69 56.49 74.00 -17.51 40.12 34.21 12.00 29.86 .00 108 147 PEAK 1 5190.00 96.86 -----v -=---- B0.43 34.26 12.06 29.89 0.00 100 147 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
1
813 813
650
U122 AVG)
s 1
Av
) 325
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
T hmdndim B Bl d&m B & # o dg T Maindim B B dm B & & o dg
1 546,97 47.01 54.00 -6.99 30.74 34.11 12.03 29.87 @.00 109 147 AVERAGE 1 5190.00 88.49 ----ev -eeee- 7206 34.26 12.06 29.89 0.00 100 147 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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was. FCC RF Test Report

Report No. : FR4D1004B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
QT.EMM
03
\ -HI1-U-H0-2A-U1-2C
w1
1
8 WA b o bt A e
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5457.17 55.63 74.00 -18.37 38.58 34.59 1233 29.87 0.0 108 147 PEAK
1H|.ﬂd(dmlwml
138
15
N M"
850
U124 V)
485 ANJ'\ 1
Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 54447 455 5400 -8.10 28.84 3460 1231 29.85 .00 108 147 AVE

RAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B

19
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_5190MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
o U2 N2 ] | | UNMUNZAUNI-2C
50 1 MW a0
.fl‘ru‘)‘“. A‘_l rt kb wy WWMW
4 L L
Peak
125 125
163 163
510 LA 5164, 5196, 5208, 5260 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5145.85 58.26 74.00 -15.74 4198 34.12 12.03 29.87 0.0 308 144 PEX 1 5190.00 102,89 ----vv -=-em- B6.47 34.24 12.06 29.88 0.00 300 144 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 i3
50 ]
-4 2A-U-0-2CAVG), ,
44 48
Av
) 125 125
163 163
510 LA 5164, 5196, 5208, 5260 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5150.60 49.82 54.00 -4.18 33.56 34.10 12.03 29.87 .00 309 144 AVERAGE 1 5190.00 93.91 ---eev ooeeee 7749 34.24 12.06 29.88 0.00 300 144 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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. FCC RF Test Report Report No. : FR4D1004B

Pol. Vertical Fundamental
LHLMNMWM
138
w5 W
03 H
\ -HI1-U-H0-2A-U1-2C
BI—%
| 1
- L T P B R e
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5436.5 55.36 74.00 -18.64 38.31 3459 1233 .87 .00 3 144 PEN

Lol i)

U-HIHA-U-N-2-U-N1-2C V)|
485 - 1

Av Blank
9 18

519 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 545,03 45.88 5400 -8.12 28.82 34.60 1231 29.85 .00 308 144 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C430fC 151
TEL : +86-512-57900158



FCC RF Test Report

Report No.

: FR4D1004B

Pol. Horizontal Vertical
mLﬂeI(d&J‘lﬁn] o Lewvel (4Bu/m)
1138 134
915 975
013 B3
U-I-1-U-N-2A-U-i-2C U-HI1-U-N0-2A-0-1-2C
i gy S LT g gy S SR I
1 ~ U-N-1--N0-2A-U-NI-2CHAVG)| 1 ~ U-N-1--N0-2A-U-NI-2CAVG)|
94 1 2 " [ 1 ) iy
Peak ot 4
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 10360.00 45.93 68.20 -20.27 57.45 37.48 17.55 66.55 .00 == PEAK 1 10360.00 44.89 68.20 -23.31 S6.41 37.48 17.55 66.55 @.00 - -- PEAK
2 15576.08 45.98 74.08 -18.62 5.90 40.07 21.67 G6.66 0.00 -~ PEAK 1 15576.08 45.12 74.00 -18.88 S.B4 40.87 21.67 G6.66 0.0 - - PEAK
Sporton International Inc.(Kunshan) Page Number C44 of C 151
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FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1ML&W!I(li&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S L L LT L _1 ] I
I _ 1 UNIAU-AI-2A-U-NIL2CAVG)| I 1 _ 1 UNIA20NI-28-U-NI-2CAVG)|
48 " A o t M i i s Ll m
Peak oot ; " Y o P— g
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10460.08 45.60 68,28 -22.68 56.97 37.56 17.63 66.56 8.8 -  -- PEAK 1 10460.08 52.29 68.28 -15.91 63.66 37.56 17.63 66.56 8.8 - -- PEAC
2 15699.08 53.13 74.88 -20.87 57.50 40.19 2177 66.33 .00 180 251 PEAK 1 15696.08 55.00 74.00 -19.08 59.37 40.19 2177 66.33 .00 1@ 217 PEAC
3 15690.00 42.51 54.00 -11.49 46.86 40.19 2177 66.31 .00 100 251 AVERAGE 3 15690.00 44.70 54.00 -9.30 49.05 40.19 2177 66.31 .00 100 217 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C450fC 151
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FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1HL&W!I(li&Mm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S _ 1 ] L _1 ] I
I , _ 1 UNIA-QAI-2A-U-NIL2CHAVG)| I 1‘ _ 1 UNIA-ENI-28-U-NI-2CAVG)|
43 | L i ol | T
PR e T e ——y
Peak W e S
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10549.08 50.85 68,28 -18.15 61.25 37.68 17.71 66.51 8.8 - -- PEAK 1 10549.08 56.63 68.28 -11.57 67.83 37.68 17.71 66.51 .00 332 290 PEAC
2 15810.08 53.72 74.08 -20.28 57.35 40.49 2187 65.%9 .00 1@ 251 PEAK 1 15810.08 55.39 74.00 -18.61 59.80 40.49 2187 65.%9 .00 3@ 176 PEAC
3 15810.00 43.15 54.00 -10.85 46.77 40.49 2187 65.95 .00 100 2SI AVERAGE 3 15810.08 45.07 54.00 -B.93 4071 40.49 21.87 66.00 .00 300 176 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C460f C 151
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22

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz

ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | T U NLA AL
50 50
1
Jhiri A ook i bt A WWWWNO'
44 4MwwwwwwmmwmwwmwwwwwﬂMWmeM
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5110.81 57.08 74.00 -16.92 40.66 34.26 12.01 29.85 0.0 108 147 PEMK 1 5310.00 97.62 ----ev -onee- 86.98 34.40 12.15 29.91 0.00 100 147 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95
i
813 813
650 50
U-N-A-M-2A-U-H0-2CAVG) L UM N-AN-2CTAN)
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5180.73 46.65 54.00 -7.35 30.20 34.30 12.00 29.85 @.00 109 147 AVERAGE 1 5310.00 89.14 ----ev ooeeee 7249 .40 1216 2991 0.00 100 147 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C470fC 151
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was. FCC RF Test Report

Report No. : FR4D1004B

Pol. Horizontal Fundamental
LHLMNMWM
134
Ty
B3
U-HI-4-U-N-2A A2
654 1
W M‘”’WM Pttt bl
Peak Blank
18
163
5300 5320, 5340, 5360 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5353.85 61.34 74.00 -12.66 44.56 34.41 12.21 29.84 .00 108 147 PEAK
LHLMNMWM
134
14
654
\6\ U-N-1--N-2-U--2C AV )
485 v.r‘x fh\f‘\ 1
Avg Blank
38
163
5300 5320, 5340, 5360 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 535085 46.19 5400 -7.81 29.41 3441 12.21 29.84 .00 109 147 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B

22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_5310MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | " UM -UNIZA UL
50 1 50
4“'.1 R A ittt oot s LJMWMWMM
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5123.29 56,34 74.00 -17.66 39.97 34.21 12.02 29.86 .00 281 178 PEAK 1 5310.00 104,31 ----vv -enee- B7.65 .40 12.16 29.9% o0.00 B1 175 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
w5 w5 1
813 813
650 50
U-N-A-M-2A-U-H0-2CAVG) L U NAUN-2C )
L 3
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 518165 46.83 54.00 -7.17 30.38 34.30 12.00 29.85 @.00 281 178 AVERAGE 1 5310.00 96.26 ----vv -=--m- 79.61 .40 1216 29.91 0.00 281 175 AVERAGE
Sporton International Inc.(Kunshan) Page Number C49 of C 151
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Pol. Vertical Fundamental
1H|.ﬂd(dmlwﬂll
138
L/
03
-HI1-U-0-2A-U0-2C
—
850 M
at st
Peak Blank
35
163
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53165 64.40 74.00 -9.60 47.62 341 1221 B84 oe0 W 178 PEM

1H|.M(dmlwml
138
QT.EW
03 m
850

M A 4 U124 V)
4 Ao

Avg Blank
35
163
5300 5320, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 530.75 56.81 54.00 -3.19 3404 3440 1221 284 000 281 178 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C500fC151
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1ML&V&I(Il&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE B UNIFUNINCE
g i S L L LT L S e B
I _ 1 UNIA-AI-28-U-NIL-2CHAVG)| I _ } IJ-N&_ZI_!-IA-U- I-2C(AVG)]
m 4 e me:;l': ol } 1
Peak i NV i
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 9200 11400, 13600 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 10620.08 45.50 74.88 -28.48 56.53 37.682 17.79 66.42 8.8 - -- PEAK 1 10620.08 46.73 74.80 -27.27 57.74 37.62 17.79 6642 8.8 - -- PEAC
2 15930.08 47.85 74.08 -26.95 50.20 40.46 219 65.66 .00 100 2 PEAK 1 15930.08 50.46 74.80 -13.54 5370 40,46 2196 65.66 .00 363 291 PEAC
3 15930.00 35.15 54.00 -15.85 41.25 40.50 2198 65.61 .00 100 0 AVERAGE 3 15930.00 40.01 54.00 -13.99 43.26 40.46 2196 65.67 .00 363 291 AVERAGE
Sporton International Inc.(Kunshan) Page Number : CblofC151

TEL : +86-512-57900158
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23

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_5510MHz

ANT 0+1
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
] | L UNIEA-R-A U0
850 ; 850
wmmMwwwMMWMMWMMWWWMwnWWMﬂWWW bbb
#4 48
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5440.17 56.44 74.00 -17.56 39.38 34.60 1230 29.84 0.0 107 155 PENK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S467.21 6425 6B.20 -3.95 47,23 3457 1234 29.89 .6 197 155 PEAK 1 5510.00 104,26 ----vv =meee- 8730 M5 1038 2994 0.0 107 155 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 95 1
i3 i3
50 ]
U-N-1-U-N-2A-U-A-2CEAVG) L o UHEN-ZA N2
s ! s L.N
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 S5457.13 47.03 54.00 -6.97 29.98 34.59 12.33 29.87 @.00 147 155 AVERAGE 1 5510.00 9419 ----ev oomee- 7719 3450 12.41 2990 0.00 107 155 AVERAGE
Sporton International Inc.(Kunshan) Page Number . Cbh2ofC151

TEL : +86-512-57900158




FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
134
14
B3
UNI-U-H-2A-ULN-2C
654
1
" Pkl ,‘M;*-,M A gyl
Peak Blank
38
163
5685 5101, il 573 5740, 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 573464 55.9 68.20 -12.30 38.45 34.67 12.69 2991 .00 107 155 PEMK

Sporton International Inc.(Kunshan) Page Number : Cb3ofC151
TEL : +86-512-57900158
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23

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH102_5510MHz

ANT 0+1
Pol. Vertical Fundamenta
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134 1
15 175
i3 3
-4 -2 UAI-2C TUTIL ML 1L U NIZA UKL
#4 48
Peak
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5459.85 60.94 74.00 -13.06 43.91 34.55 1233 29.88 0.0 243 IS PEN Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S46B.97 69.80 68.20 -3.20 47.99 3456 12.34 29.89 el 43 IS PEAK 1 5510.00 109,15 ---vem woeee- 9217 M50 1248 2992 om0 M43 15PN
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-N1-U-N-2A-U-A-2CTAVG ) L o LN N-ZA N 2CEAV) LN
s : s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.85 49.24 54.00 -4.76 32.20 3458 12.33 29.87 @.00 243 15 AVERAGE 1 5510.00 99.02 ----ev -omoe- B2.02 34.50 12.41 2991 0.00 243 15 AVERAGE
Sporton International Inc.(Kunshan) Page Number : Ch40fC151

TEL : +86-512-57900158




FCC RF Test Report

Report No. : FR4D1004B

Pol. Vertical Fundamental
1MLeveI(dl!ll\ll'lml
138
15
03
U U2 UN-2C
850
1
P o e ik i an
Peak Blank
35
163
5685 5101, 5. 5733, 5740, 5785
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5738.24 56.81 68.20 -11.39 39.34 34.68 12.69 299 0.0 243 IS PEN

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number
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FCC RF Test Report

Report No. : FR4D1004B

Pol. Horizontal Vertical
1ML&V&I(ll&]‘llm) o Level (dBuVim)
1134 1134
915 915
B3 B3
U-HI-A-U-NI-2A-UAI-2C UNIH-U-NI2A-UAI-20
i gy S T iy S SR I
1 ~ U-N-1--N0-2A--NI-2CHAVG)) 1 ~ UM 2A U NI-2CAVE)|
43 q m al 1 ey
Peak TR P g iotasaiis s b o B
38 !
Avg
163 163
7000 9200, 11400, 13600, 18800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Preamp o5 Thos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
11102000 4471 7400 -29.19 3463 37.82 1817 6.9 .00 -~ PEAK 1 1l0.00 45.63 74.00 -28.37 3.5 17.82 1817 6.9 0.0 - - A
2 16530.08 43.35 68.28 -19.85 49.92 4161 2.3 6552 .08 -~ PEAK 1 16530.08 51.33 68.20 -16.87 52.85 41.63 2036 65.51 .00 3@ 118 PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1ML&V&I(II&Mm) o Lewvel (4Bu/m)
1138 134
915 975
013 B3
U-I-1-U-N-2A-U-i-2C U-HI1-U-N0-2A-0-1-2C
i gy S LT S SR I
— 4 _ U0 2A4-H-2C(AVG)| _ ~  UNIA-U-A-2A-NI-2CIAVE)
323 1 il ]
Peak WW WWWMWW
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 11106.00 46.68 74.80 -27.32 56.14 37.90 18.24 65.60 0.00 -~ -- PEAK 1 11100.00 4691 74.00 -27.09 56.37 37.90 18.24 €5.60 @.00 -  -- PEAK
2 16656.08 51.16 68.28 -17.84 52.30 41.88 22.43 65.46 Q.00 180 213 PEAK 1 16656.08 56.97 68.28 -11.23 58.23 4178 2042 65.46 .00 266 110 PEAC
Sporton International Inc.(Kunshan) Page Number : C570fC151

TEL : +86-512-57900158



seanron Las. FCC RF Test Report Report No. : FR4D1004B

25

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ax HE40_CH134_5670MHz

ANT 0+1
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
U-HIHA-UL-N-2A-ULAI-2C TUTIL ML T A UNZA UL
Bl Bl T
12 '
P it Gkttt " bebhibiagyae
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5457.77 55.34 74.00 -18.66 38.30 34.55 1233 29.87 0.0 108 149 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 546157 55.3% 68.20 -12.85 38.33 3457 1233 29.88 0.6 188 149 PEAK 1 5670.00 103,78 ----vn woeee- B6.46 3460 1259 29.87 0.0 loe 149 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
w5 w5 1
i3 i3
50 ]
U-NI-1-U-N-2A-U-A-2CEAVG) L o UREAN-ZAN-2CEAVG)
44 1 48
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5M9.77 4576 54.00 -B.24 28.78 34.60 12.32 29.86 @.00 109 149 AVERAGE 1 5670.00 95.85 ----ev -oeee- 78,55 34.60 12.59 29.89 0.00 100 149 AVERAGE
Sporton International Inc.(Kunshan) Page Number : Ch8ofC151

TEL : +86-512-57900158




FCC RF Test Report

Report No. : FR4D1004B

Pol. Horizontal Fundamental
1thel(dl!ll\ll'lml
138
w5 "'*“\
ny-—
M U U2 UN-2C
0 imaL M T
m ""‘h "'T‘“’H'H‘IW lLi'WMWW
Peak Blank
35
163
5685 5101, 5. 5733, 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5729.28 61.66 68.20 -6.54 44.05 34.66 12.68 29.93 0.0 108 149 PEAK

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158

Page Number
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SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B
25
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ax HE40_CH134_5670MHz
ANT 0+1
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
138 134 1
15 175
i3 3
Bl Bl T
1 !
P e L L e b gt b
' 488
Peak
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 5459.21 56.46 74.00 -17.54 3942 4.5 1233 .87 0.0 37 32PEK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S4e5.61 55.22 68.20 -12.98 3819 34.57 1234 29.88 o4 317 32 PEAK 1 5670.00 109,18 ----vv woeee- 9191 .60 12.62 2995 0.0 37 RNPEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-NI-1-U-N-2A-U-A-2CEAVG) L L U-NIA-U-NT-2A-U-D-2C{AVG)
44 1 48
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeBWu W B BN B B B B o dy
1 545457 45.81 S4.00 -B.19 28.77 3459 12.32 29.87 0.0 317 32 AVERAGE 1 5670.00 10,38 -----v -=---- B2.98 34.60 12.59 29.67 0.00 317 32 AVERAGE
Sporton International Inc.(Kunshan) Page Number C60 of C 151

TEL : +86-512-57900158




FCC RF Test Report Report No. : FR4D1004B

Pol. Vertical Fundamental

Lol i)

o |
Wk M o DAL LN
80 L. Y 1‘4 \
MMM". 1;.[&.14 Ad b

T Ll
Peak Blank

35

163

5685 5101, 5. 5733, 5740, 5785

Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5726.80 63.67 6B.20 -4.53 46.77 34.65 12.68 29.93 o.e0 37 32 PEN

Sporton International Inc.(Kunshan) Page Number : C6lofC151
TEL : +86-512-57900158



FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm) o Lewel (4Bu/m)
1138 138
15 15
s UL URAONG * LA URNIC
S SR I I e gy SR I i
U-HI-A-U-N-28-U-NI-ZCLAVG) — - 4 - 1 UGN i(il:\VQ
- T e - I = ol I’ | o
kst
Peak posl
!
Avg .
163
7000 9200 11400, 13600 15800. 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  nt Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg 1 1134908 50.25 74.80 -13.75 58.54 37.94 18.45 64.68 .00 334 164 PEAC
1 11340.00 465 74.00 -27.44 54,85 37.94 18.45 o466 0.00 -~ -- PEAK 1 1134308 40.69 54.80 -13.31 49.82 37.93 18.44 6470 0.0 334 164 AVERAGE
2 17610.08 49.27 68.28 -18.93 50.35 4155 22.67 65.30 8.0 - -- PEAK 3 17610.00 49.53 68.20 -18.67 S.60 41.57 20.66 65.30 0.0 - -- PEAC
Sporton International Inc.(Kunshan) Page Number : C620fC 151

TEL : +86-512-57900158



seanron Las. FCC RF Test Report Report No. : FR4D1004B

26

Mode Band Edge

U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz

ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
o U-H-U-H-2A0 l | T UNIAUNIZA UKL
50 1 W ! 50
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.45 58.19 74.00 -15.81 41.93 34.10 12.03 29.87 0.0 108 149 PEAK 1 5180.00 15,52 ----vv -=nem- 89.12 34.22 12.06 29.88 0.00 100 149 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
-8 2CHAVG) N1 2A-A-ZCHVEG)
s ‘ s
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.55 48.73 S4.00 -5.27 32.47 3410 12.03 29.87 0.0 109 149 AVERAGE 1 5180.00 98.63 ----ev -=nom- 8223 34.20 12.06 29.88 0.00 100 149 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C63o0fC151

TEL : +86-512-57900158




seanron Las. FCC RF Test Report Report No. : FR4D1004B

26

Mode Band Edge

U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz

ANT 0+1
Pol. Vertical Fundamenta
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
813 813
n U-HIA-U--2A-UA- l | |7 UM NLZALNILC
50 i v ! 50
48 48
Peak
325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 514675 6149 74.00 -12.51 45,22 3411 12.03 29.87 0.0 336 147 PEXK 1 5160.00 109.71 ----vv -eneee 93.29 34.24 12.06 29.88 0.00 336 147 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
50 50
- 0-H0-28-U-NT-2CHAVE) N1 282GV
48 448
Av
) 325 35
163 163
510 5120, 5140, 5160, 5180, 5200 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5147.75 50.08 54.00 -3.92 33.81 3411 12.03 29.87 0.0 336 147 AVERAGE 1 5180.00 16213 ----ev -eeee- 85,77 34.19 12.05 29.88 0.00 336 147 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C640fC151

TEL : +86-512-57900158




FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1‘.““Level(lllh]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S L L LT gL _1 ] I
I _ LRGN 2A--H0-2CAVG)| I _ } U-NI_ﬂ;ﬂ-lA—U-NMC[&Vﬂ
o M.Mmm . ' Y
Peak —— i ‘
15 !
Av
9 163 163
7000 9200, 1140, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10368.08 54.77 68.28 -13.43 66.31 37.46 17.54 66.54 .00 371 295 PEAK 1 10366.08 57.01 68.28 -11.19 68.55 37.46 17.54 66.54 .00 315 287 PEAC
2 15549.00 54.23 74.08 -19.77 59.25 40.04 2165 G674 0.0 300 314 PEAK 1 15549.08 55.55 74.00 -18.45 60.60 40.84 2165 66.74 .00 180 218 PEAC
3 15540.00 43.74 54.00 -10.26 48.79 40.04 2165 6674 .00 300 314 AVERAGE 3 15540.00 44.14 54.00 -9.86 49.19 40.84 2165 6674 .00 100 213 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C650fC 151

TEL : +86-512-57900158



FCC RF Test Report

Report No. : FR4D1004B

Pol. Horizontal Vertical
1ML&W&I(ll&Mm] o Lewvel (4Bu/m)
1138 134
915 975
013 B3
U-I-1-U-N-2A-U-i-2C U-HI1-U-N0-2A-0-1-2C
i gy S 1L S L
50 1 50 1
— 4 | _ O-NU-A-2A-U-NILECIAVG) _ | ~ ~ UNIARU-NI-2A-U-NI-2CLAVE)
488 P — § M
Peak WWW v WW
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 15660.08 6L.43 74.80 -12.57 €5.94 40.16 20174 66.41 0.00 313 309 PEAK 1 15660.00 60.35 74.00 -13.65 64.8 40.16 2074 66.4L 0.00 300 171 PEAK
2 15668.08 50.65 54.88 -3.35 S5.16 40.16 2174 6641 .08 313 389 AVERAGE 1 15660.08 50.63 54.88 -3.37 S5.14 44.16 2174 6641 0.0 380 171 AVERAGE
Sporton International Inc.(Kunshan) Page Number C66 of C 151
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FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1HL&W!I(li&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S L L LT L _ 1 I
50 50 ]
I 1 _ U-HA--24-U-H0-2C{AVG) | I _ U-HILf1-N-2A-U-NI-2CAVG) |
18 . iy ol N ' bign
| “‘ T u" 4 " Iy "‘ .ur ™ iy ey
Peak WM—-
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10430.08 57.66 68,28 -18.54 68.99 37.58 17.65 66.56 .00 360 149 PEAK 1 10430.08 58.51 68.28 -9.69 69.84 37.58 17.65 66.56 .00 398 291 PEAC
2 15726.08 57.% 74.08 -16.18 62.80 40.26 2179 66.24 .00 300 308 PEAK 1 15726.08 6191 74.80 -12.89 66.10 40.26 2179 66.24 .00 298 168 PEAC
3 15720.00 46.89 54.08 -7.11 5109 40.26 2179 66.25 .00 300 308 AVERAGE 3 15720.08 50.66 54.80 -3.34 5485 40.26 2179 66.24 .00 290 168 AVERAGE
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Pol. Horizontal Vertical
1HL&W!I(li&]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i S _ 1 ] Jgm 1 I
50 1 50 |
U-HILA-§-N0-2A-U-H1-2CAVG) U-SIA--N-2A-U-NI-2CAVG)
m - T 1~ l - ) aiia A_ ol - - - ) Lt A_
Mm L s 4 "
Peak ke A " WW"‘M )
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10520.08 58.73 68.28 -9.47 69.95 37.60 17.69 66.54 .80 331 156 PEAK 1 10526.08 61.17 68.28 -7.83 72.42 37.60 17.69 66.54 .00 3@ 291 PEAC
2 15780.08 58.%9 74.88 -15.61 62.79 40.44 2134 66.83 .00 100 258 PEAK 1 15780.08 61.48 74.80 -12.50 65.23 40,44 2134 66.03 .00 3@ 172 PEAC
3 15780.00 45.62 54.08 -5.38 52.42 40.44 2134 6603 0.00 100 258 AVERAGE 3 15780.00 50.74 54.80 -3.26 S4.54 40.44 2104 6683 0.00 300 172 AVERAGE
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Pol. Horizontal Vertical
mLeveHdMVﬁn] mmﬂmmvm
1138 1138
975 975
813 NTTE 813 NTTE
U-HI-1-U-N1-2A-U-N-2C U-NI-A-U-N1-2A-U-NI-2C
iy gy, B 1 : r iy gy B _1 i
50 50 1 3
R ! ~ U-NI1-UNI-2A-U-NILZC(AVG) R ~ 1 UNIA-UINI-2A-U-NIL-2C(AVG)
Peak s s
Avg 163 163
000 9200. 11400. 13600, 15800, 18000 7000 9200. 11400. 1 15800, 18000
Frequency (MHz) Frequency (WHz)
Linit Read At (able Preamp Aux MPos TPos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 lo6be.6e 57.45 74.80 -16.55 68.53 37.68 17.77 66.45 0.0 325 153 PEAK 1 loche.6e 59.28 74.66 -14.72 79.36 37.60 17.77 6o.45 0.00 240 290 PEAK
1 looho.ee 47.51 54.80 -6.40 58.59 37.68 17.77 66.45 0.0 325 153 AVERAGE 1 l06ho.6e 48.63 54.88 -5.37 59.71 37.60 17.77 66.45 0.08 240 290 AVERAGE
3 15900.6e 62.79 74.86 -11.21 66.20 40.48 20.94 65.75 0.00 316 347 PEAK 3 15%00.66 60.38 74.8@ -13.62 63.79 40.40 20.94 65.75 0.0 380 263 PEAK
4 1590008 50.97 54.60 -3.03 5436 40.41 2194 65.74 0.8 316 347 AVERAGE 4 15990.00 50.11 54.60 -3.89 53.52 40.40 21.94 65.75 .00 308 263 AVERAGE
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Pol. Horizontal Vertical
goLevel (dBuvim) Level (dBuVim)
U-NI1-U-NILZAU-NILZC U-HII-1-U-NI-ZA-U-NI-2C
67.5 67.5
55.0 |— 5! |_
25 25 .
0.0 ri 5 6 0. 1 5 f
_— MWW 2| 3 e
17.5WW“ 175 T
5.0 B
Peak 15 1
“10 24, ans, 2. 806 1000 ) 24, 15. 612 406, 1000
Frequency (MHz) Frequency (MHz)
Limit Over Read Ant Cable Preamp  Aux APos TPos Limit Over Read Ant Cable Preamp  Aux APos  TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq Llevel Line Limit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBwv dB/m  dB  dB dB e deg MHz dBuV/m dBuV/m  d8 dBw dB/m dB d8  dB o deg
1 35.82 20.37 40.00 -19.63 29.67 21.99 0.91 32.20 0.8  --  -- Peak 1 3.6 38.89 40.89 -9.11 40.33 21.85 @.91 32.20 0.8  --  -- Peak
2 132,58 22.13 43.58 -21.37 34.92 17.52 1.75 32.86 @.80  --  -- Peak 2 95.96 21.35 43.50 -22.15 36.47 15.40 1.58 32.82 0.8  --  -- Peak
3 583.36 21.37 46.80 -24.63 26.31 23.75 3.42 3211 o0.00 -- -- Peak 3 204,68 19.32 43.50 -24.18 34.48 14.82 2,17 32.87 .00 - -- Peak
4 717.97 24.81 46.00 -21.19 25.99 26.93 4.88 32.19 @.88  --  -- Peak 4 418.24 19.40 46.00 -26.60 26.10 22.33 3.12 32.26 @.80  --  -- Peak
5 859.35 27.31 46.00 -18.69 24.60 29.73 4.45 31.47 0.0  -- - Peak 5 587.27 25.31 46.80 -20.69 28.19 25.58 3.69 32.86 .80  -- - Peak
6 976.24 29.38 54.80 -24.12 24.68 30.83 4.75 30.38 0.00 -- -- Peak 6 952,47 31.25 46.88 -14.75 26.80 30.47 4.69 30.71 .00 - -- Peak
Level (dBuVim)
Level (dBuVim) 10
120
1050
1050
90.0
900
I 10— UAA-AH-ZAL A
B T o g
60.0 NI
Peak 04 UNIH-UNI2A-UNI 4 - - N AT
40 " PR 450 g g B e Vg P 1S
T ATy L L T ety et
0 300
150 150
18000 22400, 26800, a0, 15600, 40000 18000 2400, 26800, Ha. 5600, 40000
Frequency (MHz) requency (Mz)
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31
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
(i {134 1
45 95
B -HIA-U-H0-28-UA-2C B
™ l | I UNIA-UNIZA UL
50 v 1 50
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535015 62.08 74.00 -11.92 45.30 34.41 12.21 29.84 0.0 361 267 PEAK 1 5320.00 111,59 ---eev ooeeee 9.9 34.40 12,18 29.89 0.00 361 267 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U124 V)
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 535015 49.30 S4.00 -4.70 32.52 3441 12.21 29.84 0.0 361 267 AVERAGE 1 5320.00 103,84 ----vv -oeeee 8715 34.40 12,18 29.89 0.00 361 267 AVERAGE
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31
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT20_CH64_5320MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1
1138 1138
45 95
B -HI1-U-H-2A-UA-2C B
l | T UM NA AL
650 W 50
48 48
Peak
325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.65 61.92 74.00 -12.08 45.15 34.40 12.21 29.84 .00 308 231 PEXK 1 5320.00 113.03 ----vv -onee- 96,36 .40 12.17 29.9% 0.00 300 231 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U124 V) L L -8 -2 U218V
48 448
Av
) 325 35
163 163
5300 5320, 5340, 5360, 5380, 5400 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5350.93 50.94 54.00 -3.06 34.07 34.40 12.21 29.84 @.00 308 231 AVERAGE 1 5320.00 104,97 ---eev ooneee 88,30 34.40 12.17 29.9 0.00

300 231 AVERAGE
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Pol. Horizontal Vertical
1HL\‘!Vt!l{lllm\llm] mL&vﬂI(ﬂMﬁm}
1138 1138
975 975
813 NTTE 813 NTTE
U-HI-1-U-N1-2A-U-N-2C U-NI-A-U-N1-2A-U-NI-2C
iy gy I 1 iy iy iy B 1 iy
- ! B U-NA-U-JI-2A-U-NILZC(AVG) 1 1 . U024 NI-2C(AVG)|
488 " ek u 48 | Wi A
beak NPT & e — y -
ea s w5
Avg 163 163
000 9200. 11400 1 15800, 18000 7000 9200. 11400. 1 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read At (able Preamp Aux MPos TPos Linit Read At (able Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBV dB/fm A8 B B am  deg Pz dBuV/m dBuV/m 0B dBuV dB/m  dB A8 B m  deg
1 10640.00 56.80 74.60 -16.08 68.95 37.64 17.80 65.40 0.00 300 143 PEAK 1 10640.00 55.05 74.60 -18.95 G66.01 37.64 17.80 66.40 @.08 360 332 PEAK
2 10640.00 46.87 54.00 -7.13 57.83 37.64 17.80 66.40 .60 308 148 AVERAGE 2 10640.00 44.92 54.00 -9.88 55.88 37.64 17.80 66.40 0.08 308 332 AVERAGE
3 15960.00 60.92 74.60 -13.88 63.99 40.52 21.99 65.58 0.80 300 346 PEAK 3 15960.60 62.78 74.60 -11.22 65.85 40.52 21.99 65.58 @.08 377 289 PEAK
4 15960.08 50.37 54.88 -3.63 53.46 40.51 21.99 65.59 @.00 300 346 AVERAGE 4 15068.00 50.56 54.88 -3.44 53.64 40.52 21.99 65.59 0.00 377 289 AVERAGE
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Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
138 138 1
15 175
B3 a3
UMALNLA N il T Tt iy T
i i 50
Hkytwphe i
488 T
Peak
125 05
163
163
8360 5382 5414, 544, 5478, 5510 [
Frequency (MHz) 1000 200, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 545617 58.04 74.00 -15.95 40.99 34.59 1233 29.87 0.0 37 264 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 S467.53 62.29 68.20 -5.91 45.28 3456 12.34 29.89 o6 378 264 PEAK 1550000 112,62 --=-vm woeeev 95,67 451 1038 2994 0.0 e 264 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
U124 -2 V) L A 2AA-CTAV)
) ' I R —
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5458.25 43.45 54.00 -5.55 31.41 3458 12.33 29.87 0.0 37 264 AVERAGE 1 5500.00 10473 --vnev -oneee 87.78 34.51 12.38 29.94 0.00 370 264 AVERAGE
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32
Mode Band Edge
U-NII-2C_5.47-5.725_802.11n HT20_CH100_5500MHz
ANT 0+1
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
138 134 1
15 175
B3 a3
" UH N LA T T L T L A
' i M‘M 50
AR A g L
488 T
Peak
125 0
163
163
8360 5382 5414, 544, 5478, 5510 [
Frequency (MHz) 1000 0. . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 545.81 58.03 74.00 -15.97 40.95 34.%9 1233 29.87 0.0 0@ 21 PEX Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 S467.37 6298 68.20 -5.20 45.96 34.57 12.34 29.89 0.6 308 200 PEAK 1550000 111,77 ---vvm woeee 9481 M50 1239 2993 0.0 e 21 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
650 50
-84 -2 AV L L N1 2A-A-CEAVG)
s : s
Av
) 325 35
163 163
8560 5302, 5414, 544, 5478, 5510 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5460.00 48.36 54.00 -5.64 3133 3458 12.33 29.88 @.00 309 211 AVERAGE 1 5500.00 104,28 ----vv -=n-m- 87,32 .50 1,37 29.93 0.00 300 211 AVERAGE
Sporton International Inc.(Kunshan) Page Number C76 of C 151

TEL : +86-512-57900158




FCC RF Test Report Report No. : FR4D1004B

Pol. Horizontal Vertical
1HL&W!I(Iili]‘ﬂm) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE B UNIFUNINCE
g i S L L LT g SR I e By
— — i 1 A ] N 1 C0 UNHLA DAV
m M . e ol i ‘A Laad oigl
.~ Ttnian ™ WW
Peak i i
15 !
Av
9 163 163
7000 9200, 1140, 13600, 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11666.08 51.59 74.88 -22.41 6L.63 37.88 18.15 65.99 .00 3@ 49 PEAK 1 11066.08 53.36 74.00 -20.64 63.40 37.88 18.15 65.99 .00 3@ 347 PEAC
2 11660.08 42,90 54.08 -11.88 52.96 37.80 18.15 65.99 .00 380 49 AVERAGE 1 11600.08 4409 5480 -9.91 5413 37.80 18.15 65.99 .00 300 347 AVERAGE
3 16500.00 59.45 68.20 -B.75 6l.03 41.60 22.34 65.52 0.0 313 345 PEAK 3 16500.00 63.01 68.20 -5.19 64.61 4159 2033 65.52 .00 3 319 PEAC
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Pol. Horizontal Vertical
mLevei(dBqu) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE g UNIFUNINCE
g i S L L LT L S I e B
50 50 3
I 1 _ 1 UNIEA-AI- 28I 2CHAVG)| I 1 _ 1 U 24-UNT-2CHAVG)
a8 b Bt T
i W w w
Peak o o M"W
15 !
Av
9 163 163
7000 9200, 1140, 13600, 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 11166.08 52.54 74.88 -21.86 62.86 37.96 18.19 65.37 Q.00 283 49 PEAK 1 11166.08 53.11 74.80 -28.89 62.23 37.96 18.19 65.37 .00 328 165 PEAC
2 11168.08 43.88 54.08 -10.92 52.20 37.96 18.19 65.37 .00 283 49 AVERAGE 1 11166.08 44.00 5480 -9.99 53014 37.96 18.29 65.38 .00 320 165 AVERAGE
3 16740.00 52.88 68.20 -15.32 53.07 4194 22.49 65.42 .00 30 B4 PEAC 3 16740.00 60.57 68.20 -7.33 6L.BS 4195 22.49 65.42 .00 3 322 PEAC
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Pol. Horizontal Fundamental
1HL&W&I(dl!ll\ll'lml mLeveHleNhn)
138 W 138
15 J{y m 915
- Iy LK
Jwﬂ m.mt o U-HIA-U-H-2A-UI-2C l ] i T A UNZA UKL
84y L ‘ 80 —
u ﬁwmh*mr oyt M‘M)," as bt M b gy
Peak b
35 35
163 163
5685 5101, 5. 5733, 5740, 5785 1000 . 30, 4600, 5800, 7000
Frequency (WHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 5726.% 63.54 68.20 -4.66 46.14 34.65 12.68 29.93 0.0 342 265 PEMK 1 5700.00 109,08 -----v -=---- 9183 34.60 12.65 30.88 .00 342 265 PEAK
mLeveHleNhn)
138
1
915
B3
650
L L N1 2A-A0-CEAVG)
m LT
w_#“.-ﬂﬂ—h T
Avg Blank | R
bR
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 5700.00 103,45 -----v -=---- B6.20 34.60 12.64 29.99 .60 342 265 AVERAGE
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Pol. Vertical Fundamental
1HL&W&I(dl!ll\ll'lml mLeveHleNhn)
138 M 138 1
15 ﬂr{!‘ W 915
By of .H‘ B3
% “A‘ U-HIH4-U-N-2A-ULAI-2C ] L] i T N
850 650
M L i bl T LA
u wmﬂ.m Vmtisghinoni i - e e Wr‘) LT
Peak ™
35 35
163 163
5685 5101, 5. 5733, 5740, 5785 1000 . 30, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MebunBNE B B B B B B a dy MeBWuBWE B BN B B B B a dy
1 572512 62.96 68.20 -5.24 45.57 34.65 12.68 29.94 .00 308 214 PEAK 1 5700.00 109,81 ----vv -=-om- 92,56 34.60 12.65 30.80 .00 0@ 204 PEAK
mLeveHleNhn)
138
1
915
B3
650
L L N1 2A-A0-CEAVG)
it
__'_,‘—l-""“""'._" |
Avg Blank ﬂﬂv"‘“ﬁ
35
\/\f‘m—n
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWuBWE B BN B B B B a dy
1 5700.00 16216 -----v -=--m- B4.91 34.60 12.64 29.99 0.00 300 214 AVERAGE
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Pol. Horizontal Vertical
1‘,wLeveI(ll&]‘ﬂm) o Lewvel (4Bu/m)
1138 134
915 975
013 B3
U-I-1-U-N-2A-U-i-2C U-HI1-U-N0-2A-0-1-2C
i gy S LT g gy S SR I
1 ~ UNI-1-G-N-2A-U4 lZZClAVG) 1 ~ _ UNELURZAUMLACIAVE)
m § | L g
Peak e PO e v
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 11400.00 46,84 74.80 -27.16 5479 38.00 18.50 64.45 @.00 -~ -- PEAK 1 11400.00 46,89 74.00 -27.11 54.84 38.00 18.50 6445 @.00 -~ - PEAC
2 17160.08 50.58 68.28 -17.62 SL.73 41.48 20.73 65.28 0.0 180 334 PEAK 1 17100.08 50.79 68.28 -17.41 SLO1 4141 174 5.7 A0 393 2 PEAK
Sporton International Inc.(Kunshan) Page Number : C8lofC151
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35
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz
ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
| U-HIA-U-H-2A-U-2C L DNUNIZA UL
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5150.60 62.54 74.00 -11.46 46,25 34.10 12.03 29.87 0.0 124 192 PEXK 1 5190.00 161,25 ----vv -=nee- B4.85 34.22 12.06 29.88 0.00 124 192 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 i 1
813 813
650 50
UM 2A-U-H-DCAVG
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 548,57 49.13 S4.00 -4.07 32.86 34.11 12.03 29.87 0.0 124 192 AVERAGE 1 5190.00 93.45 --seev ooeeee 7705 .22 12.06 29.88 0.00 124 192 AVERAGE
Sporton International Inc.(Kunshan) Page Number C82 of C 151
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Pol. Horizontal Fundamental
1H|.ﬂd(dmlwml
138
ek w
97--‘ “V\{k
03
\ -HI1-U-H0-2A-U1-2C
m%
m oA
Peak Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5459.60 55.88 74.00 -18.12 38.85 34.58 12.33 29.88 .00 124 192 PEAK
1H|.ﬂd(dmlwml
138
15
03
850
U124 V)
488 o 1
Avg Blank
35
163
5190 5244, 5298, 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 545339 45.60 54.00 -B.40 28.56 34.59 12.32 29.87 0.0 124 192 AVERAGE

Sporton International Inc.(Kunshan)

TEL:

+86-512-57900158

Page Number C83 of C 151




SPORTON LAB. FCC RF Test Report

Report No. : FR4D1004B

35
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
et U-HIA-U-H0-2A-U-2C l | | DN UNZA UL
) W M ) S—
uy Y
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWnBNE B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5148.89 62.32 74.00 -11.68 46.06 34.10 12.03 29.87 .00 303 B PEAK 1 5190.00 102,52 ----ev -=nee- B6.09 34.26 12.06 29.89 0.00 303 b PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
UM 2A-U-H-2CAVG
48 448
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5149.21 50.94 54.00 -3.06 34.68 34.10 12.03 29.87 0.0 343 B AVERAGE 1 5190.00 9470 ----ev -eeee- 78,30 4.2 12.06 29.88 0.00 303 0 AVERAGE

Sporton International Inc.(Kunshan)
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Pol. Vertical

Fundamental

Lol i)

A-UNIL2C

o L [XTENITE:

ML Ay PITRET TSP AE RN g W
88 Al il (e W 't il Ui | i

Peak

519 524, 5298, 5352, 5406,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg

Freq Level Line Margin Level Factor Loss Factor Factor Renark

1 5313 55.93 74.00 -18.07 38.87 34.60 1231 29.85 .00 303 @ PEN

Blank

Lol i)

[1-2C(AVG)

654
\W\,\ UM 2808

Av
9 18

519 524, 5298, 5352, 5406,
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 5439.33 45.64 5400 -B.36 28.68 3450 1233 20.87 0.0 33 0 AV

Freq Level Line Margin Level Factor Loss Factor Factor Renark

RAGE

Blank

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘,““Levei(ll&]‘ﬂm] o Lewvel (4Bu/m)
1138 134
915 975
013 B3
U-I-1-U-N-2A-U-i-2C U-HI1-U-N0-2A-0-1-2C
i gy S LT S SR I
— 4 _ 1 UN-GAL2A0NL2C(AVG) _ 4 ~  UNIA-U-A-2AU-NI-2CAVE)
483! 1 ol b 1
Peak WWW Wmmmm
35 !
Avg
163 163
7000 9200, 1140, 13600. 15800 18000 7000 9200 11400, 13600. 15800 18000
Frequency (Miiz) Frequency (Mz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mol By B W B & B & o g MmN B W B & B & o g
1 10380.00 45.50 68.20-22.70 37.01 7.48 17.% 6.5 .00 -~ PEAK 1 10380.00 45.31 68.20-20.69 37.03 7.48 17.% 6635 0.0 - - PEAC
2 15576.08 46.42 74.88 -27.58 SL.34 40.07 21.67 66.66 0.00 -~ PEAK 1 15576.08 46.56 74.00 -17.44 5143 40.87 21.67 6666 0.0 - -- PEAC

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mL&veI(d&Nﬁn) o Lewel (4Bu/m)
1138 138
95 05
i UNITUNAINCE B UNIFUNINCE
g i S L L LT L 1 I
g 2 f 2
I _ } ll-NI-ﬁﬂ-lA—U-NMC[AVQ I 1 _ 1 UNIANI-28-U-NI-2CAVG)|
488 er Rt 8 ! | — A
o Frme Wwi o W" Wm e
Peak e ML
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 920 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
WdumBNn & B B & B # w iy MidumBNn & BW B & B 6 o iy
1 10460.08 43.81 68.28 -19.39 60.15 37.56 17.63 66.56 8.8 -  -- PEAK 1 10460.08 59.50 68.20 -B.48 7L.17 37.5 17.63 66.56 @0.00 331 289 PEAC
2 15699.08 55.25 74.88 -18.75 S9.62 40.19 2177 66.33 .00 300 367 PEAK 1 15696.08 60.17 74.80 -13.83 64.54 40.19 2177 66.33 .00 3@ 171 PEAC
3 15690.00 46.33 54.08 -7.67 50.69 40.19 2177 66.32 .00 300 307 AVERAGE 3 15690.00 49.24 54.00 -4.76 5360 40.19 2177 66.32 .00 300 171 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C870fC151
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Pol. Horizontal Vertical
mL&v&I(ﬂ&Nﬁn} o Lewel (4Bu/m)
1138 138
95 05
B1.3 NI B e
U-HI-A-U-N-2A-U-A1-2C U-HI-A-U-N0-2A-U-0-2
g i L L LT g 1L LT
50 50 ]
—_ L 4 1 R C 1 ULNIENL2A-NZCHAVG)) 1 _ U .uw,u.ﬁmq.\vg
488 e o s § | s
Peak ) T
15 !
Av
9 163 163
7000 9200, 11400, 13600. 15800 16000 7000 9200 11400, 13600 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos Thos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wl & BN Bn & B B o iy Ml & BN Bn & B B o i
1 10549.08 57.43 68.28 -18.7) 6B.63 37.68 17.71 66.51 .00 295 150 PEAK 1 10549.08 58.95 68.28 -9.25 70.15 37.68 17.71 66.51 8.0 252 347 PEAC
2 15816.00 57.88 74.88 -16.12 6L.51 40.49 2187 65.99 .00 300 346 PEAK 1 15810.08 61.30 74.00 -12.63 64.95 40.49 2187 65.99 .00 3@ 265 PEAC
3 15810.00 48.55 54.08 -5.45 5215 40.49 2187 65.99 .00 300 346 AVERAGE 3 15810.06 S0.60 54.00 -3.40 543 40.49 2187 65.99 .00 300 265 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C88of C151
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38

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz

ANT 0+1
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | " U -UNIZA UL
50 ] 50
48 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 SI417 57.09 74.00 -16.91 40.77 34.16 12.02 29.86 0.0 108 321 PEAK 1 5310.00 10,32 ----vv -=-om- B3.62 34.40 12,18 29.88 0.00 100 321 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
U-N-A-M-2A-U-H0-2CAVG) L U N-AUN-2C )
48] 3
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5183.77 46.66 54.00 -7.34 30.23 34.28 12.00 29.85 .00 109 321 AVERAGE 1 5310.00 93.48 ----ev -omee- 76.83 .40 1216 2991 0.00 100 321 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C89o0fC151
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138
oL e e
QTIJF' l‘r W ‘J\
03
-HI1-U-H0-2A-U0-2C
i
£ “MM 1
" Ll T ———.
Peak Blank
35
163
5300 530, 5340, 5360, 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 535035 59.11 74.00 -14.89 4233 3441 1221 B84 000 108 320 PEM

Lol i)

mm NV\/\

U-N-1--N-2-U--2C AV )

Av Blank
9 18

5340, 5360,
Frequency (VHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 53055 43.59 54.00 -5.41 3LE1 3441 1221 2.84 .00 108 321 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C90of C151
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Report No. : FR4D1004B

38
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT40_CH62_5310MHz
ANT 0+1
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
i
45 95
813 813
U-HIA-U-H0-2A-UA-2C l | U NIZA UKL
50 50
1
o i i e e Rt AL e
48 ' 48
Peak
325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5120.89 57.08 74.00 -17.00 40.63 34.22 12.01 29.86 .00 308 316 PEAK 1 5310.00 18175 ----vv -onee- 85,11 .40 12,15 2991 0.00 300 316 PEAK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
45 95 1
813 813
650 50
U-N-A-M-2A-U-H0-2CAVG) L L -8 -0-28-U-0-2C1AVE)
] -~ 3
Av
) 325 35
163 163
510 5132, 5164, 5136, 528, 5260 100 0. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5189.85 46.74 54.00 -7.26 30.32 34.26 12.01 29.85 @.00 308 316 AVERAGE 1 5310.00 94,41 --veev oomeee 7776 .40 1206 2991 0.00 300 316 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Report No. : FR4D1004B

Pol. Vertical Fundamental
LHLM(‘IMWH“
138
maf W Ay,
03 |') \'
-HI1-U-0-2A-U0-2C
GMI 1|J I ‘
4 WAty
Peak Blank
35
163
5300 5320, 5340, 5360. 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 5350.45 6143 74.00 -12.50 4471 34.40 12.21 29.84 0.00 308 316 PEAK
LHLM(‘IMWH“
138
15
850 \\.._.,
U124 V)
s i
T,
Avg Blank
35
163
5300 5320, 5340, 5360. 5380, 5400
Frequency (WHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
1 535.25 58.76 54.00 -3.24 33.99 34.40 12.21 29.84 @0.00 308 316 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Report No. :

FR4D1004B

Pol. Horizontal Vertical
1‘,ﬂ“u!\mi(lIBIJ‘ﬂm] 1 Level (dBuVim)
1138 138
975 074
B3 813
-HI1-U--2A L 0-2C B4 0802
m__u—l_l'ﬂ__ _1 (I M . iml A i I M
S I - UM AL ARG N UNLLRLALNLCVG)
48 1 o — - - i M
Peak WWW'W e "
325
Avg
163 103
7000 5200, 11400, 13600, 16800, 18000
Frequency (MHz) 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos .
fre level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg -
1 10620.00 47,03 74.00 -26.97 55.04 37.62 17.79 66.42 0.00 300 360 PEAK Mz dowu/nddv/m A3 dBW dBm B dB A8 deg
1 10628.0@ 37.57 54.86 -16.43 48.55 37.63 17.80 66.41 .08 300 360 AVERAGE 1 1062000 46,21 74.00 -27.79 57.22 ¥7.62 17.79 6642 0.0 - - PEAC
Sporton International Inc.(Kunshan) Page Number C93 of C 151
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39

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz

ANT 0+1
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 138
1
15 175
i3 3
] | L UNIE-R-A U0
850 850
#4 48
Peak
125 05
163
163
8360 5362 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 54581 56.93 74.00 -17.07 39.88 34.%9 1233 29.87 0.0 106 233 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 S467.69 63.86 68.20 -5.14 46.05 3456 12.34 29.89 0.6 186 233 PEAK 1 5510.00 102,41 --vvv woeeee B5.40 450 1241 9.9 0.0 o6 233 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
i1 i 1
i3 i3
50 ]
U-N-1-U-N-2A-U-A-2CEAVG) L L U-NIA-U-NT-2A-U-NI-2CIAVG)
) 1 I L_N
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.85 47.55 54.00 -6.45 30.51 3458 12.33 29.87 0.0 106 233 AVERAGE 1 5510.00 94,59 --s-ev oemee- 77,59 3450 12.41 2991 0.00 106 233 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C94ofC151
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1 576112 56.58 68.20 -1L.62 38.99 34.72 12.72 29.85 .00

106 233 PEAK

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
14
B3
UNI-U-H-2A-ULN-2C
654
1
mwﬂ"{k 'JI.I.I'11I_‘J'JM‘~"“MW " Lo I.‘wal Amirml 'I ik Fl > u,‘..l.
Peak Blank
38
163
5685 5101, il 573 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH102_5510MHz

ANT
Pol. Vertical Fundamenta
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134
1
15 175
i3 3
] | I UNIE-R-A U0
Bl i MM Bl
g ¢
488
Peak
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 54517 58.52 74.00 -15.48 41.47 3459 1233 29.87 0.0 308 330 PEX Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
7 S469.45 64.84 68.20 -3.36 47.83 3456 1234 29.89 .60 308 338 PEAK 1 5510.00 104,43 --mom woeee B7.47 M50 1239 2993 0.0 e 330 PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
ik ik 1
i3 i3
50 ]
U-NI1-U-NI-2A-U-H-2CEAVG), L L UM 2A-U-D-2CIAVG)
s : s
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5459.85 49.36 54.00 -4.64 32.33 3458 12.33 29.88 @.00 308 330 AVERAGE 1 5510.00 96.88 -----v -=--m- 7999 34.50 12.40 29.92 0.00 300 330 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Vertical Fundamental

Lol i)

U-NI-A-U-N-2A-U-N-2C

i Lok okt
L 'v'frm' MMl

Peak Blank
18

i o
e

FEwn
[ Il

:
:

5685 5101, A 5733, 5749, 5765
Frequency (MHz)

Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dBuv/m dBuv/m A3 oBWV dB/m B A8 B o deg
1 57416 56.63 68.20 -11.57 39.13 34.69 12.70 29.89 .00 308 330 PEAK

Sporton International Inc.(Kunshan) Page Number : C97o0f C 151
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Pol. Horizontal Vertical
el B el B}
138 1134
a5 is
i UM U NIZA DN i DN U NIZA DN
U] NS _1 LT e L LT

Peak MWMW

UM AL CVG)

Avg s

163
7000 5200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp s TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MW B BN B & B 8 o
1 11620.00 45.48 74.00 -28.52 55.40 37.82 18.17 65.91 .00 == PEAK

AL ALALCNG)

1 kl
7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWndin B BN B & B & a g
1 11620.06 45.17 74.80 -28.83 5.09 37.82 18.17 5.9 @.0p -~ - PEAK
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Pol. Horizontal Vertical
1ML&W&I(ll&]‘ﬂm) o Lewel (4Bu/m)
1138 138
s 5
s UL URAONG * LA URNIC
S SR I I e gy SR I i
U-NI-1-G-N0-2A-2-HI-2CHAVG) — - 4 - _ UNI-U-28 N!-ZFI:‘«VQ
- T e - : I ol i "
[h | ” PTIRII =L SR
Peak o e o
35 »
Avg .
163
7000 920 11400, 13600 15800. 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  nt Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg 1 1116608 49.56 74.80 -24.14 59.32 37.98 18.24 65.60 .00 383 118 PEAC
1 11109.00 45.88 74.00 -28.12 55.34 37.90 18.24 65.60 @.00 -~ -- PEAK 1 1110008 41.34 54.00 -12.66 S0.85 37.89 18.13 65.64 .00 303 1l@ AVERAGE
1 16650.08 53.48 68.28 -14.72 S4.74 4178 2242 65.46 0.0 300 354 PEAK 3 16650.08 57.15 68.20 -11.05 58.39 41.79 2243 65.46 0.0 305 316 PEAC
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41

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz

ANT 0+1
Pol. Horizontal Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138
134 i
15 175
i3 3
U-HIHA-UL-N-2A-ULAI-2C TUTI ML = [ UNZA U2
850 —
y a0
1 2
A T e il
#4 48
Peak
125 0
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 200, 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor Loss Factor Factor Renark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 542673 55.18 74.00 -18.82 38.11 34.60 12.29 29.82 .00 11§ 234 PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 546689 55.13 68.20 -13.07 3811 3457 1234 29.89 o6 118 234 PEAK 1 5670.00 105,91 ----vv woeee- B3.61 3460 1259 29.89 0.0 118 M PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-NI-1-U-N-2A-U-A-2CEAVG) L o UNEN-ZAN-2CTAVG)
44 1 48
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 200, 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5458.41 45.67 54.00 -B.33 28.63 34.58 12.33 29.87 0.0 118 234 AVERAGE 1 5670.00 97.69 ----ev -oooe- 86,39 34.60 12.59 29.89 0.00 118 234 AVERAGE
Sporton International Inc.(Kunshan) Page Number . C100 of C 151
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1 5728.64 64.06 68.20 -4.14 46.65 34.66 12.68 29

93 o.00 118 234 PEAK

Pol. Horizontal Fundamental
1H|.M(dmlwml
134
91§ \
B3 W
W , ) UNI-U-H-2A-ULN-2C
654 : Wl j
" TR W Y i
i Ll TR TR
Peak Blank
18
163
5685 5101, il 573 5740, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy

Sporton International Inc.(Kunshan)
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41
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11n HT40_CH134_5670MHz
ANT 0+1
Pol. Vertical Fundamental
: o L€4¢l ({BuVim) : o L84el ({BuVim)
1138 134 1
15 175
i3 3
850 i 850
bty ey sy sl
4#4 48
Peak
125 05
163
163
8360 532 5414, 5446, 5418, 5510 [
Frequency (MHz) 1000 0. 0. 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
freq Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos Tos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/n dBuv/m A8 B dB/m B B OB o deg -
1 545169 56.74 74.00 -17.26 39.68 34.60 1232 29.86 0.0 285 3L PEXK Mz dBuV/m dBuv/m B oBV dBfm A8 A8 B o deg
2 546157 55.99 68.20 -12.30 38.88 34.57 1233 29.88 o.ee 285 31D PEAK 1567000 107,71 ----vn woeeee 90,42 M4.60 1260 2990 0.0 285 3L PEK
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
i3 i3
50 ]
U-NI-1-U-N-2A-U-A-2CEAVG) L L U-NIA-U-NT-2A--AD-2CIAVG)
44 1 48
Av
) 125 125
163 163
8560 5362 5414, 5446, 5418, 510 100 0. 0. 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBWn BN B BN B B B B a dy MeBWu W B BN B B B B o dy
1 5450.25 45.81 54.00 -B.19 28.75 34.60 12.32 29.86 @.00 285 311 AVERAGE 1 5670.00 10,04 ----vv -enee- B2.74 34.60 12.59 29.89 0.00 285 311 AVERAGE
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1 572536 62.43 68.20 -5.70 45.09 34.65 12.68 29.94 .00

85 311 PEAK

Pol. Vertical Fundamental
1H|.M(dmlwml
138
QT.EW
03 J
N, U U2 UN-2C
850 - )
u Wi thi
Peak Blank
35
163
5685 5101, 5. 5733, 5748, 5785
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MebunBNE B B B B B B a dy
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Pol. Horizontal Vertical
1ML&V&I(ll&]‘ﬂm) o Lewel (4Bu/m)
1138 138
15 15
s UL URAONG * LA URNIC
S SR I I e gy SR I i
U-HI-A-U-N-28-U-NILZCIAVG) — L 4 1 _ ) Uﬂﬁﬂlﬂ VG|
- T e - : I ol "
Peak T—— iy Lorboboummnce
35 »
Avg .
163
7000 920 11400, 13600 15800. 18000
7000 9200, 1140, 13600. 15800 18000 Frequency (MHz)
Frequency (MHz)
. Linit Read  Ant Cable Preamp  Aux APos TPos
Linit Read  Ant Cable Preamp  Aux APos  Tos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuV/m dBuV/m 0B B B B OB dB o deg
Mz dwvfn dBuv/m B BV dB/m BB B dB o deg 1 1134p.08 S1.68 74.80 -22.32 59.97 37.94 15.45 o468 .08 343 163 PEAK
1 11340.00 4615 74.00 -27.85 54.44 37.94 18.45 o468 0.00 -~ -- PEAK 1 11349.08 42.44 54.00 1156 50.77 37.93 18.44 6470 0.0 343 163 AVERAGE
2 17610.08 50.45 68.28 -17.75 SL.54 4154 20.67 65.30 .00 3@ 315 PEAK 3 17610.08 52.57 68.20 -15.63 53.65 41.57 20.66 65.31 0.0 296 317 PEAC
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Pol. Horizontal Fundamental
”“Level(dmlﬂm) mLmI{leNhn)
! | )
f 138
M . i
975
N ’
I
2
/ U3 4 I ]
B 71 ] | i L U
i o e L Mokl fod it len 650
s o et bl
" . iy P Y T
e
3!
Peak ™
325
1 ki
163
5600 5680. 5760. 5840, 5920, 5000
Frequency (MHz)
1000 20, 340, 4600, 5800, 000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
T mmh e ® B0 @h B B & o _deg— L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 S0 5.9 BN W6 W 4 BT oW 15 3P Freg Level  Line fargin Level Factor  Loss Factor Factor Remark
1 SESLED 5395 69.39-15.43 36.65 M40 1058 B.F7 .00 1B DM4PEM -
3 ST67.60 5B.04 107.43 -49.39 40.75 34.60 12.65 29.98 0.00 163 134 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 STI.00 S9.07 11090 SLE3 AL 64 10.67 M5 000 183 234 PEM L 5500 105,44 wemere weeeee .97 M8 169 9.9 0.0 103 234 PEN
mLmI{leNhn)
1138
i
975
b1
650
L Lo UNIL3AVG)
m e - |
Avg Blank ] e i
L —
163
1000 20, 340, 4600, 5800, 000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 575,00 97,95 ----ev -oeee B0.48 3468 12.69 29.9 .00 183 234 AVERAGE
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Pol. Vertical Fundamental
vl dBuVim) mLeweI{leNhn)
! | )
f 1138 1
M\ ™~ i
975
‘ \ \ 915 |
s I
2
I3 i I ]
80 ; UTT Tl ] i L UL
J I bttt o st 5.0
nl’"‘w‘““r' iyt ikt vopetiall b ittt
RN REN
m ot \I‘“Mltﬂu MWWW i
3!
Peak W‘WW
35
1 ki
163
5600 5680. 5760. 5640, 5920, 5000
Frequency (MHz)
1000 . 30, 4600, 5800, 7000
Limit Read  Ant Cable Preamp  Aux APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor Loss Factor Factor Remark
T mmh e ® B0 @h B B & o _deg— L].I?lt . Read  Ant Cable Preamp Aux APos TPos
1 SE6.60 56,12 65,20 -1008 380 %50 1256 B 0.0 27 318 PR Frag Level - Line fargin Lavel Factor - Loss Factor Factor Remark
2 5650.40 54.78 66.50 -13.72 37.47 34.60 12,58 29.67 .08 277 318 PEAK - . . .
3 OST16.40 6LED 109.89 -40.29 M0 M.} 1167 B9 0.00 17 319 PEM Wz du/n dBuv/e A8 dB dBfm A 8B B o deg
4 5720.80 64.31 112.72 -48.41 46.95 34.64 12.67 29.95 8.00 277 318 PEM 1 574500 108,75 ----vn woeee- 9125 .69 1270 29.89 0.0 277 310 PEM
mLeweI{leNhn)
138
1
915
B3
650
I I R U-NI-3{AVG)
488 __r_”_,.J | S
J""“"vﬂ’"_'_“mm
Avg Blank ] e T
35 =
163
1000 . 30, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B OBV dBfm A8 A8 B o deg
1 575,00 99,67 --seem wmeee- B2.20 M4.68 1269 299 0.0 277 310 AVERAGE
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Pol. Horizontal Vertical
mmﬂ(ﬂ&]‘ﬂm] o Level (dBuVim)
138 1134
915 915
s N3 i3 N3
g gy LT T iy LT
4 1 ~ o UG 4 1 ~ S UG
188 al \
Peak RS AT ISR S AR
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 10499.09 5495 74.80 -19.05 62.47 38.00 18.58 6410 0.00 377 66 PEAK 1 104%0.00 53.98 74.00 -20.02 6L.50 38.00 18.50 64.lo 0.00 354 273 PEAK
2 11499.00 44.64 54.88 -9.36 52.16 35.00 18.58 6410 0.0 377 66 AVERAGE 1 11499.08 4438 54.80 -9.62 5190 38.80 18.58 6410 0.0 354 273 AVERAGE
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Pol. Horizontal Vertical
1‘,ﬂ“u!\mi(li&]‘ﬂm) o Level (dBuVim)
138 1134
915 915
s N3 g N3
g gy LT T iy LT
50 50 i
6 ! T ] L | R ]
m ™ al 1
Peak Y Wﬁw‘ e
5 !
Avg
163 163
1000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Presmp  Aux  APos  TPos Linit Read  Ant Cable Presmp Aux APos TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Wedunddn & BN Bh & B B o i Modnddn B BN Bh & B B o i
1 11579.08 55.21 74.80 -18.79 62.59 38.07 18.65 6410 0.00 305 6B PEAK 1 11576.08 5731 74.80 -16.69 64.69 38.07 15.65 c4.1e 0.00 375 267 PEAK
2 11578.08 44.54 54.88 -9.46 5192 38.07 18.65 6410 0.0 385 6B AVERAGE 1 11578.08 45.64 54.80 -B.36 53.82 38.87 18.65 6410 0.0 375 267 AVERAGE
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